2013 PARTS MANUAL

PS5

il
0




PREFACE

Welcome, and congratulations on your choice of vehicle from Columbia ParCar Corp.! Your vehicle has
been designed and manufactured to conform to applicable sections of ANSI B56.8. Your safe use and
operation of your vehicle is important to us. Any alteration of your Columbia vehicle that results in the
vehicle being in noncompliance with applicable ANSI standards is strictly prohibited. Columbia ParCar
Corp. is not responsible or liable for any damage that results from any such alteration, and all warranties
for any such altered vehicles are null and void.

Personal Transport Vehicles (PTV) are not designed for over-the-road use. They do not conform to
Federal Motor Vehicle Safety Standards or EPA regulations, and are not equipped for operation on public
streets, roads, or highways.

Low Speed Vehicles (LSV) commonly referred to as NEV or Neighborhood Electric Vehicles meet the
requirements of the National Highway Traffic & Safety Administration (NHTSA) as stated in the Code of
Federal Regulations, Title 49, Part 571, Standard 500, Low Speed Vehicles.

To the best knowledge of Columbia ParCar Corp., the material contained herein is accurate as of the date
this publication was approved for printing. Columbia ParCar Corp. is not liable for errors in this manual or
for incidental or consequential damages that result from the use of the material in this manual. Columbia
ParCar Corp. reserves the right to change specifications, equipment or designs at any time without notice
and without incurring obligation.

This manual contains proprietary information that is protected by copyright. All rights are reserved. No
part of this manual may be photocopied, reproduced, or translated to another language without the written
consent of Columbia ParCar Corp. Columbia ParCar Corp. products are manufactured under one or more
of the following U.S. Patents - 2986162, 2987934, 3116089, 3144631, 3144860, 3229792, 3434887,
3559773, 3673359, 3680403, 3683716, 3709317, 4648473, Des. 225626.

COLUMBIASS.

A member of the Nordic Group of Companies
1115 Commercial Avenue, Reedsburg, W1 53959
Phone - 608.524.8888 Fax - 608.524.8380www.parcar.com




INDEX

SECTION 1 Accelerator & Brake Assemblies

Mechanical Brake/Accelerator ASSEMDbIIES...........oeiiiiiiiiiiiiiee e 1-1
Brake Pedal Assembly (MeCh. Brakes) ..........ccccuuiiriieeiiiiiiiiieece e eciineee e e e 1-3
Accelerator Pedal Assembly (Mech. Brakes) .........cccccvvieieieeiiiiiiiiiieeee e seciveeeeees 1-5
Mechanical Brake GrOUP .......eeeiieeiiiiiiiiiiiee e e s ciitee e e e e s s st e e e e e e s s snnbae e e e e e e e s nnnneeees 1-6
SECTION 2 Steering and Front Suspension
Front SusSpension, NO Brakes ..........ccuuuiiiiie e 2-1
Front Suspension W/SPEed SENSOI........cccuiiiiiiiiiiieeiiiee ettt 2-4
SEEEING RACK......ci it 2-7
Lower A-Arm ASSEIMDIY.....coiuiiii i 2-8
Upper A-Arm ASSEIMDIY ...t 2-8
HUD ASSEMDIY ... 2-9
StEEINNG WHREEI..... e 2-10
Non-Lockable Steering COlUMN ..........ouuiiiie e 2-11
Lockable Steering COlUMN ........iiiiii e e e e 2-12
Lock Steering Keyswitch ASSEMDBIY .......ccoviiiiiiiiiiiiiice e 2-13
SECTION 3 Rear Suspension, Axle and Motor
Standard Rear SUSPENSION .......cciiiiiiiiiiiiiee ittt e e e e 3-1
HD REAI SUSPENSION ....veiiiiiiiiie ettt ettt ettt e et e e et e e e e sabe e e e 3-3
Motor, Sep EX, Heavy Duty, W/TaCh .........cooiiiiiiiii e 3-5
MOLOr SEP EX SEA DULY....eeiiiiiiieiiiiie ettt 3-6
AXIE ASSEMDIY ... 3-7
MeEChANICAI BraKeS.......coo it e e e e e s 3-10

SECTION 4 Body, Seating and Console

StEEI CNASSIS ...t e e 4-1

AlUMINUM CRASSIS ...ttt e e e e e e et e e e e e e e eeeeeeas 4-4

Standard Dash Panel ... 4-7

Deluxe Dash Pan@l ... 4-8

Multi-Display Dash Panel W/Speedometer..........ccccooiviiiiiiiiiiieiniiee e 4-9

ABV HOIN 4-10
BUCKET SEALS ... .ueeiiiiiieee ettt ettt e e e e e e e e e e e e e e e s e s nn e e e e e e e e snnnnneees 4-11
DeluxXe BUCKEL SEALS.......cceeiieiiiee et e e e e e e e e e e e e e e s e nnneeees 4-12
3-PT BUCKEL SEAt BEILS ...ttt e e e et aee e e e e e e e enes 4-13
2-PT SEAL BEILS ... .ot e e r e e e e aan 4-15
WREEIS ...ttt e e e e e e et e e e e eeaa s 4-16
Body, Headlights, 217 WHEEIS ... 4-17
Front Module AsSsembly W/LIGNLS ..........uuuiiiiiiiiiiiiiiiieiieieieiiieeieieieeeveeeeenenenenenee 4-21
Body, N0 lights 217 WHEEIS ......coooiiiii e 4-22
Front Module Assembly Without LightS .............euuiuiiiiiiiiiiiiiiiiiiieiieieisieeeieeennnenn, 4-26
Rear Module ASSEMDIY ... 4-27
Tail Lamp Bezel ASSEMDIY .....oouiiiiiiiiii e 4-28
License Plate LIgNT.........oooiiiiiee e 4-29
REFIECIOIS & DECAIS.....ce ittt e e e e e e e e e e s neneeees 4-30
Arm ReSt INSLAllAtioN .......oeeiiiiee e 4-31
Body Assembly INFOrMALION ........ccuueiiiiiiiie e 4-32
Steering COIUMN COVE ......oiieiiiiee ettt e e e e s e b e eaa e e e e aans 4-33
SPIt BENCH Frame.......cooii e 4-34

[ 0] 1 oYY gl = T o1 - N 4-35



SECTION 5 Electrical System

48V Power HarneSS REV 07 ...ttt e e 5-1

Accessory Harness ReV 09......ccooiiiiiiii 5-4

Harness, Turn Signal Adapler........ooeeiiiiia e 5-8

Speedometer Adapter HAMMESS ........oooiiiiiiiiiiiie et 5-9

BAIEIY ..o 5-10
48 Volt Charger, Cord & RemMOte LED .........cooiiiiiiiiiiiiieiiiec e 5-11
SeveoN DC POWET SYSIEIM ......ouiiiiiiiiiiiiie e 5-12
Sevcon DC Controller ASSEMDBIY........oooiiiiiiiiiie e 5-13
12V ACCESSOTY PANEL........ceiiiieiie e e 5-14
Directional SWitch and KNOD ...........cooiiiiieiiiii e 5-16
Four 12V Battery HardWare ............occuuiieiie et e e s e e e e e 5-17
High Output Charger 48V W/BIaCKELS.........ccoiiiiiiiieiee e 5-18
48V Power Harness ReV 08 ... 5-19
ACCESSOrY Harn@SS REV L10.....uuuiiiiiiiiiiiiiiii ettt s e eanaaans 5-22

SECTION 6 Accessories

BaAG RACK ...t 6-1
Bag Rack with Sweater BaSKEt(S)........cuuteeiiiiiieiiiiiee ittt 6-2
Battery Watering SYSIEIM ........oiiiiiiiieiii e 6-3
REAI VIEW MIITOIS .eeiiiieiiiiiiiiet ettt s s et e e e e e s e st e e e e e e s e s asbaeeeaaeeesaneneeees 6-4
WINASNIEIAS ...t e e s e e e 6-5
Head, Tail, Turn & Brake Light ASSEMDBIIES ........ccuvvviviiiiiiiiiiiiiiiiieiniiiiieieieieerenieennn 6-6
[ [0 o] gl - | T TP PO PTPPT PR PP 6-7
0] £ 6-8
SUNLOP 2 PASSENQET ....cciiiiiiiieii ettt e e s e e et e e e s e e eaab e e e aeaeees 6-9
SUNLOP 4 PASSENGEN ....eiiiiiiiiitie ittt e e s e e e s e e e ree e e e e 6-11
Rear Facing Seat & Step ASSEMDIY........cooiiiiiiii e 6-13
REAI SO ..ottt 6-14
REAN FACING SEAL ....ceiiiiiiii ittt 6-15
Rear Facing Seat BeILS ..........oviiiiiiiiie e 6-16
Rear Facing Seat license Plate Light ..ot 6-17
Handle, Grab, COMIOIt GFiP ........uuueuereiiieieieieieieieieieieieraiererererereeee———————. 6-18
Shock and BUMPEr STOP ... 6-19
Mechanical Brake COVET .........coiii ittt 6-20
Operator Ventilation P5-S ... 6-21
Operator Ventilation P5-L........cccooiiiiiiiiii e 6-22
WiNdShield WaSREr ..........oeiiie e 6-23
Front ULIItY BUMPET .....eeiiiiiee ettt e 6-24
GloVE BOX ASSEMDIY ... 6-25
Flip-up Rear FACING SEAL ........coiiiiiiiiiiiiie et 6-26
Bag RaCK, FIIP-UP RES ... 6-27
[ [ST= 1 C=T 2] (o SRR 6-28
[ [o Yoo N 0Tl (] o 0= 1 o o P 6-29
Slide & ROINUP ENCIOSUIES ...ttt 6-30
SECTION 7 AC Components
Y O =T TS [y o= g ] o] o F PP 7-1
AC HAIMMESS 48V ..o 7-2
AC POWET SYSTEIM ..ttt ettt e e e e e e s e e e e e e e reeeee s 7-4
@ 0] o1 1o ] -1 ST PR 7-5

AAC DA ..t et —————— 7-8



CHANGE HISTORY - P5

DATE DESCRIPTION BY
10/24/13 Issued TS
8/13/14 Revised body parts TS
8/29/14 Chassis change TS
9/11/14 Added heater blower TS
9/24/14 Added Hood Locking Latch TS
10/2/14 Added Slide & Roll Up Enclosures TS
11/4/14 Changed keyswitch TS
11/19/14 Added black suntop TS




COLUMBIAS. .|

PS5

PARTS MANUAL

Section 1

Accelerator & Brake Assemblies

P5 Parts Manual 2013



MECHANICAL BRAKE/ACCELERATOR ASSEMBLIES - P5

P5 Parts Manual 2013

11



MECHANICAL BRAKE/ACCELERATOR ASSEMBLIES - P5 (Cont.)

ITEM CPC P/N DESCRIPTION QTY SEATS P/N
1 * HOUSING, BRAKE ACCELERATOR 1 311135
2 40902-14 MECHANICAL BRAKE KICK OFF PLATED 1 311155PL
3 40903-14 PARAGON LINK PLATED 1 311165PL
4 * ASM, BRAKE PEDAL 1 467885
5 * ASM, ACCELERATOR PEDAL 1 467886
6 42402-89 BRAKE EQUALIZER, PLATED 1 509154PL
7 40904-14 ROD, 1/4-28 UNF X 8 FULLY THREADED 1 514759PL
8 707843PS SCREW, 3/8-16 X .62 HH, SHR, NYLX, YWZC 4 707843
9 707850PS BUSHING, NYLINER, THOMSON 8L3-1/2F 4 707850
10 708649 SCREW, #10-24 X 1.25 HHC 1 708649
11 11402 BUMPER, RUBBER BOOT 1 709011
12 40509-67 SPRING, EXTENSION, 3.03/2.87 LONG 1 709073

13** 10043 CABLE TIE, BLK, .18 X 11 — 3/4 STD 50 LB 1 719504
14 10500 BUSHING, NYLON 1 719508
15 10502 NYLON BUSHING 2 719509
16 3787-B SCREW, 1/4-20X3/4 HHC G5 2 719636
17 42360-96 PIN, CLEVIS 1/4X 1 3/4 ZC 1 719660
18 42644-78 WASHER, 0.390 X 1.000 X 0.030 F/W NYLON 2 719667
19 493 PIN, 1/4 X 1 CLEVIS, ZC 2 719708
20 552 COTTER RING #RUE 10 2 719752
21 601 PIN, 1/8 X 3/4 GROOVE, SHEARPROOF, UNPLT 1 719773

P5 Parts Manual 2013

1-2




above Items)

ITEM CPC P/N DESCRIPTION QTY SEATS P/N
22 6703-B WASHER, 1/4 SAE, F/W, BLK MAX 9 719811
23 6716 WASHER #10 SAE, F/W, BLK MAX 6 719812

24** 6830 WASHER, 5/16X1X.036 NYLON 2 719816
25 73062-86A YOKE, CLEVIS, 1/4-28 ADJ, RH, CLR 1 719854
26 7624 NUT, 10-24 GRA, NM, MACH NYLOCK 3 719870
27 7676 NUT, 1/4-28 GR2 HEX FULL YWZzC 1 719874
28 7683 NUT, 1/4-28 GRA, NE NYLOCK 1 719877
29 7686 NUT, 1/4-20 NYLOCK GA 2 719879
30 70226-07 LINEAR ACCELERATOR UNIT SEVCON 1 759803

31** 73064-07 CLEVIS ENDS - M10 X 1.5 1 759808
32 759824 .3130D X .194ID X .75LG SPACER NYLON 1 759824
33 51105-10 WASHER, 0.440 X 0.750 X 0.093, F/W, BLK NYL 1 782003
34 . MECH. BRAKE- ACCELERATOR ASSEMBLY (Includes 1 467864

* SPECIAL ORDER

*NOT SHOWN

P5 Parts Manual 2013

1-3




BRAKE PEDAL ASSEMBLY (MECHANICAL BRAKES) - P5

DETAILD

P5 Parts Manual 2013
1-4



BRAKE PEDAL ASSEMBLY (MECHANICAL) - P5 (Cont.)

ITEM CPC P/N DESCRIPTION QTY SEATS P/N
1 * WELDMENT, MECHANICAL BRAKE 1 311136
2 * WELDMENT, PARK PEDAL P5 1 311368
3 71522-02 ASSY TAPESWITCH BRAKE LIGHT 1 464248
4 42407-00A MACH, BRAKE PAD, TAPESWITCH 1 467084
5 40905-14 PARK RATCHET 1 514718EC
6 2367 SCREW,1/4-20X1-1/2,POH,M/S,BLKZC 1 708590
7 41833-82 SPRING, EXTENSION, RETURN GOV 1 709134
8 11834 SPRING, EXTENSION, 7/16 X 1.5 1 709746
9 10500 BUSHING, NYLON 1 719508
10 2339 SCREW, #10-24 X 3/4" HEX HD MACH 1 719551
11 2616 SCREW, 8-32 X 1 PHIL FHMS 2 719574
12 319 PIN, 1/4 X 3.5, CLEVIS, BLK HC 1 719598
13 552 COTTER RING #RUE10 2 719752
14 5760 SPACER BRASS .192 ID .25 OD .25THK 1 719769
15 6703-B WASHER,1/4,SAE,F/W,BLK MAX 4 719811
16 6912-B WASHER, #8 TYPE A PLAIN, BLACK ZINC 2 719817
17 7015-B WASHER LOCK #8 REGULAR BLK ZINC 2 719833
18 7036-B WASHER LOCK 1/4 REGULAR BLK ZINC 1 719834
19 7609-W NUT #8-32 GR A NM MACH NYLON LOCK 2 719868
20 7624 NUT 10-24 GR A NM MACH NYLON LOCK 1 719870
21 7688-B NUT, 1/4-20 HEX 1 719880
22 7776-W NUT 3/8-24 GR A NM JAM NYLON LOCK 1 719901
23 8211 RIVET #84 1/4" STL DOME HD BLK ZINC 1 719930
24 42408-96MZ PAD, PARK PEDAL - RAISED 1 739044
25 10906-14 SCREW, 5/8X.25, SHR, BLK150, PA 1 760825
26 * BRAKE PEDAL ASSEMBLY (Includes above Items) 1 467885

* SPECIAL ORDER

P5 Parts Manual 2013

1-5




ACCELERATOR PEDAL ASSEMBLY (MECHANICAL BRAKES) — P5

ITEM CPCP/N DESCRIPTION QTY SEATS P/N
1 * ACCELERATOR PEDAL 1 311138
2 73062-86A YOKE, CLEVIS, 1/4-28 ADJ, RH, CLR 1 719854
3 73061-86A YOKE, CLEVIS, 1/4-28 ADJ, LH, CLR 1 719853
4 40907-14 ROD, ACCELERATOR ADJUSTER 1 760811
5 7676 NUT 1/4-28 GR 2 HEX FULL YWZzC 1 719874
6 7677 NUT, 1/4-28, GR 2, LH THR, HEX JAM, YWZC 1 719875
7 493 PIN 1/4 X 1 CLEVIS, ZC 1 719708
8 6703-B WASHER,1/4,SAE,F/W,BLK MAX 1 719811
9 552 COTTER RING #RUE10 1 719752
10 40582-02 PAD, ACCEL PEDAL 1 709808
11 11834 SPRING, EXTENSION, 7/16 X 1.5 1 709746
12 5760 SPACER BRASS .192 ID .25 OD .25THK 1 719769
13 7624 NUT 10-24 GR A NM MACH NYLON LOCK 1 719870
14 2339 SCREW, #10-24 X 3/4" HEX HD MACH 1 719551
15 " ACCELERATOR PEDAL ASSEMBLY (Includes above 1 467886

Iltems)

* SPECIAL ORDER

P5 Parts Manual 2013

1-6




MECHANICAL BRAKE GROUP - P5

2X SEE NOTE 1 —\

NOTE: TORQUE BOLY TO 21 FT-LBS «-1

P5 Parts Manual 2013

1-7



MECHANICAL BRAKE GROUP - P5 (Cont.)

ITEM CPC P/N DESCRIPTION QTY SEATS P/N
1 * PEDAL ASSEMBLIES, MECHANICAL BRAKE- 1 467864
2 11040 E-RING, .562 REINFORCED PHOS 4 719515
3 11416 GROMMET, 3/8X7/8 2 719522
4 2871-W SCREW, 5/16-18 X 1-1/4, HHCS, G5, YWZC 2 719592
5 3987-BS SCREW, 5/16-18 X 3/4 HHCS, GRADE 5 2 719642
6 497 CLEVIS PIN, 5/16 X 7/8 YELLOW/ZINC 2 719713
7 520-W PIN, COTTER 1/8 X 1 YELLOW/ZINC 2 719728
8 6702-B WASHER,5/16,SAE,F/W,BLK MAX 6 719810
9 40908-14 BRAKE CABLE - 74" LG 2 760803
10 19148-13 NUT, 5/16-18, L/N, NYLOK, NE, G5, YWZC 2 782086

* SPECIAL ORDER

P5 Parts Manual 2013




COLUVMBIAS.. |

PS5

Parts Manual

Section 2

Steering and Front
Suspension

P5 Parts Manual 2013



FRONT SUSPENSION, NO BRAKES - P5

IHSEEMNCTE 3 —\ X SEENOTEN

X SEENOTE 8

44X SEE MOTE 1
X SEENQTE 2

P5 Parts Manual 2013
2-1



FRONT SUSPENSION, NO BRAKES - P5 (Cont.)

SEE NOTE 6

NOTES:

TORQUE BOLT TO 55 FT-LBS

TORQUE BOLT TO 45 FT-LBS

TORQUE BOLT TO 20 FT-LBS

TORQUE BOLT TO 55 FT-LBS AFTER ALIGNMENT

NUTS FOR RACK & PINION INCLUDED WITH BALL JOINT, TORQUE TO 35 FT-LBS

TIGHTEN NUT UNTIL RESISTANCE IS FELT WHEN TURNING THE HUB. THEN BACK OFF THE
NUT UNTIL THE COTTER PIN CAN BE INSERTED. INSTALL COTTER PIN AND BEND

ouhrwNE

P5 Parts Manual 2013
2-2



FRONT SUSPENSION, NO BRAKES - P5 (Cont.)

ITEM CPC P/N DESCRIPTION QTY SEATS P/N
1 56840-13 STEERING SPINDLE LH, E-COAT 1 311128EC
2 56841-13 STEERING SPINDLE, RH, E-COAT 1 311129EC
3 * FRONT SUSPENSION MODULE, UPPER EP 1 311142EC
4 54107-14 FRONT BODY SUPPORT 1 311314
5 * FRONT SUSPENSION MODULE, LOWER EP 1 311565EC
6 56909-13 ASM, LOWER A-ARM 2 467883
7 56912-13 ASM, UPPER A-ARM 2 467884
8 2667 SCREW, 5/16-18X2 HHCS, G5 4 719585
9 6702-B WASHER,5/16,SAE,F/W,BLK MAX 8 719810
10 7644 NUT, 1/2-20 GR 2 HEX JAM YWZC 2 719873
11 6004 FLAT WASHER - M12, DIN 125A, YZ 30 760670
12 56842-13 STEERING RACK 1 760802
13 54104-13 SHOCK, COIL OVER 2 760809
14 4013 SCREW, M12-1.5 X 70MM, HHCS, C8.8, YWZC 12 760930
15 19148-13 NUT, 5/16-18, L/N, NYLOK, NE, G5, YWZC 4 782086
16 7532 NUT, M12-1.50, L/N, NYLOK, C8, YWZC 12 782092
17 6451 FLAT WASHER - M8, DIN 125, YWZC 4 782096
18 4014 i()?gysvv\\ll,é\/lg-l.ZSXQOMM,DlN 931,CLASS > 782097
19 7533 NUT,M8-1.25,L/N,NYLOCK,YWZC 2 782098
20 4015 SCREW,3/8-16X2,HHCS,GR8,YWZC96 2 782111
21 7534 NUT, 3/8-16 L/N, NYLOCK G8 782118
29 N/A EeRrﬁ)sl\I;—I' _SZL:IL?PENSION ASSEMBLY (Includes 1 467863
23 43488-07 HUB ASSEMBLY, 4.90 OD, 4 H 2 467765
23A 43482-07 HUB ASSEMBLY, 5.63 OD, 4 H 2 467762
24 43646-79 HUB GREASE CAP 2 709018
25 520-W PIN, COTTER 1/8X1 2 719728
26 6655-B WASHER, FLT STL 9/16 2 719808
27 7947-B NUT, 5/8-18 GR2 SLOTTED 2 719915

* SPECIAL ORDER

P5 Parts Manual 2013

2-3




FRONT SUSPENSION W/SPEED SENSOR - P5

P5 Parts Manual 2013



FRONT SUSPENSION W/SPEED SENSOR - P5 (Cont.)

X SEE NOTE1

2ZX SEENCOTE 3

X SEENCTE 4

Z{SEENCTES

4% SEENOTE 1
I SEEMNOTE 2

TORQUE BOLT TO 55 FT-LBS

TORQUE BOLT TO 45 FT-LBS

TORQUE BOLT TO 20 FT-LBS

TORQUE BOLT TO 55 FT-LBS AFTER ALIGNMENT

NUTS FOR RACK & PINION INCLUDED WITH BALL JOINT, TORQUE TO 35 FT-LBS

TIGHTEN NUT UNTIL RESISTANCE IS FELT WHEN TURNING THE HUB. THEN BACK OFF THE NUT UNTIL
THE COTTER PIN CAN BE INSERTED. INSTALL COTTER PIN AND BEND

ouhrwdE

P5 Parts Manual 2013



FRONT SUSPENSION W/SPEED SENSOR - P5 (Cont.)

ITEM CPC P/N DESCRIPTION QTY SEATS P/N
1 56840-13 STEERING SPINDLE LH, E-COAT 1 311128EC
2 56841-13 STEERING SPINDLE, RH, E-COAT 1 311129EC
3 * FRONT SUSPENSION MODULE EP 1 311142EC
4 54107-14 FRONT BODY SUPPORT 1 311314
5 * FRONT SUSPENSION MODULE, LOWER EC 1 311565EC
6 56909-13 ASM, LOWER A-ARM 2 467883
7 56912-13 ASM, UPPER A-ARM 2 467884
8 74902-14 BRACKET, SPEED SENSOR 1 514960
9 74888-04 SENSOR, SPEEDO, ISSPRO 1 719499
10 2665 SCREW, 10-24 X 5/8 PHILLIPS PHM 3 719584
11 2667 SCREW, 5/16-18 X 2, HHCS, G5, YWZC 150 4 719585
12 6702-B WASHER,5/16,SAE,F/W,BLK MAX 8 719810
13 7624 NUT, 10-24 GA A NM NYLOCK 3 719870
14 7644 NUT, 1/2-20 GR 2 HEX JAM YWZC 2 719873
15 6004 FLAT WASHER - M12, DIN 125A, YZ 30 760670
16 56842-13 STEERING RACK 1 760802
17 54104-13 SHOCK, COIL OVER 2 760809
18 4013 SCREW, M12-1.5 X 70MM, HHCS, C8.8, YWZC 12 760930
19 19148-13 NUT, 5/16-18, L/N, NYLOK, NE, G5, YWZC 4 782086
20 7532 NUT, M12-1.50, L/N, NYLOK, C8, YWZC 12 782092
21 6451 FLAT WASHER - M8, DIN 125, YWZC 4 782096
22 4014 SCREW,M8-1.25X90MM,DIN 931,CLASS 10.9,YWZC 2 782097
23 7533 NUT,M8-1.25,L/N,NYLOCK,YWZC 2 782098
24 4015 SCREW,3/8-16X2,HHCS,GR8,YWZC96 2 782111
25 7534 NUT, 3/8-16 L/N, NYLOK NE, G8 2 782118
26 N/A FRONT SUSPENSION ASSEMBLY W/SP SNSR 1 467929
27 * HUB W/BEARING & SEAL 05.63 FLNG 4H 1 467498
28 43646-79 HUB GREASE CAP 2 709018
29 520-W PIN, COTTER 1/8X1 2 719728
30 6655-B WASHER, FLT STL 9/16 2 719808
31 7947-B NUT, 5/8-18 GR2 SLOTTED 2 719915
32 * HUB/DISC W/BEARING & SEAL 4H 1 467526

* SPECIAL ORDER

P5 Parts Manual 2013

2-6




STEERING RACK - P5
P/N 56842-13

ITEM CPC P/N DESCRIPTION QTY SEATS P/N
1 56913-13 STEERING RACK BELLOWS 1 760819
2 56914-13 STEERING RACK, TIE ROD END 1 760820

STEERING RACK COMPLETE
3 56842-13 (Includes Items 1 & 2) 1 760802

P5 Parts Manual 2013
2-7




LOWER A-ARM ASSEMBLY - P5
P/N 56909-13

ITEM CPC P/N DESCRIPTION QTY SEATS P/N
1 56901-13 LOWER A-ARM E-COAT 1 311122EC
2 56906-13 BALL JOINT 1 760795
3 56907-13 BUSHING, A-ARM 2 760800
4 46908-13 R-RING,1-1/8"PHOS 1 782099
UPPER A-ARM ASSEMBLY - P5
P/N 56912-13
3 5
NOT TO BE TORQUED UNTIL AFTER
ATTACHED TO MAIN ASSEMBLY

ITEM CPC P/N DESCRIPTION QTY SEATS P/N
1 5690-13 UPPER A-ARM E-COAT 1 311123EC
2 7644 NUT, 1/2-20 GR 2 HEX JAM 2 719873
3 56907-13 BUSHING, A-ARM 2 760800
4 7535 NUT, 1/2-20, NTE, GR2, NYLON JAM 96YZ 1 782171
5 * TIE ROD END ASSEMBLY, 1/2-20 RH THD 1 782361
56912-13 UPPER A-ARM ASSEMBLY (Includes above) 1 467884

* SPECIAL ORDER

P5 Parts Manual 2013
2-8



HUB ASSEMBLY - P5

ITEM | CPCP/N DESCRIPTION QTY | SEATS P/N
1 * HUB, 4.90" FLNG, 4 HOLE 1 759875
1A * HUB, W/INTEGRAL DISC, 4 HOLE 1 759867
1B HUB, 5.63 OD 4 HOLE (Not Shown) 1 759869
2 83038-07 | TAPERED RLR BEARING, 20MM ID (30204) 1 759844
3 83039-07 | TAPERED RLR BEARING, 25MM ID (32005X) 1 759843
4 12030 SEAL, OIL 1 709017
5 41199 WHEEL BOLT, 1/2-20 X 1-1/2 G5 YELLOW 4 719655
6 43488-07 | ASSY, HUB, 4.90 (Contains Items 1, 2 - 5) 1 467765
6A 41033-08 | ASSY, HUB DISC, (Contains Items 1A, 2 - 5) 1 467763
6B 43482-07 | ASSY, HUB, 5.63 (Contains Items 1B, 2 - 5) 1 467762

* ONLY AVAILABLE AS ITEM 6, 6A or 6B

30204 MARKED ON

EITHER SIDE OF RACE 30204 MARKED ON
THIS SIDE OF RACE

X / 1 THIS BEARING & STUDS TO BE

~ INSERTED INTO HUB FROM SIDE
WITH STEP MACHINED ON OD OF
TUBE OR “5” EITHER CASTED OR
STAMPED ON IT

PACK BEARING WITH
LITHIUM WHEEL GREASE
BEFORE PRESSING IN SEAL

PACK BEARING WITH
LITHIUM WHEEL
GREASE BEFORE
INSTALLING ON

VEHICLE 30205 MARKED ON PRESS IN WITH 2.20"
THIS SIDE OF RACE OR GREATER TOOL
UNTIL FLUSH WITH
END OF HUB
30205 MARKED ON ~
THIS SIDE OF RACE 4
1A

P5 Parts Manual 2013




STEERING WHEEL - P5

SEENOTE

ITEM CPC P/N DESCRIPTION QTY SIP/N
1 56917-14 TURN SIGNAL CANCEL BRACKET 1 514924
2 57069-84 STEERING WHEEL SPORT 1 709056
3 2595 SCREW, 10-24 X 1 PH, MS, ZC 2 719567
4 7624 NUT, 10-24 GRA NYLOCK 2 719870
5 7995 NUT, 5/16-18 GRA NYLOCK JAMB 1 719919
6 57089-99 SCORECARD HOLDER 1 709043
7 2641 SCREW, #10 X 1 PPH TAPPING 3 729263
8 57079-03 STEERING WHEEL, COMFORT, BLK 1 719312
9 56918-14 SPORT STEERING WHEEL ASM (Includes Items 1 - 4) 1 467911
10 56919-14 g)OMFORT STEERING WHEEL ASM (Includes Items 1, 3, 4, 1 467912
11 57011-03 STEERING WHEEL CENTER, BLACK 719327
12 64214-03 STEERING WHEEL CENTER, WOODGRAIN 719310

NOTE: Use top right and bottom left holes with sport steering wheel (when looking at the bracket).

Comfort wheel is opposite.

P5 Parts Manual 2013

2-10




NON-LOCKABLE STEERING COLUMN - P5

4X SEE NOTE 1

SEE NOTE 1

CONNECTION TO FRONT FRAME

SEE NOTE 1

ITEM CPCP/N DESCRIPTION QTY SEATS P/N
1 * SHORT STEERING COLUMN 1 311143EC
2 3987-BS SCREW, 5/16-18 X 1 HHC, GRD-8, YLW 4 719642
3 3925 SCREW, 5/16-18 X 3/4 HHCS,G5 1 708746
4 7041-B WASHER,5/16,REG-SPRG, LOCK 4 719838
5 57112-11 5/16-18 GR 8 NYLON LOCK NUT 1 781120
6 9029 BALL BEARING 0.75” ID STEERING COLUMN 2 709023
7 56916-13 STEERING SHAFT ASSEMBLY 1 760801
8 56921-14 ﬁsn?sR]T;LE;RING COLUMN ASSEMBLY (Includes 1 467868
9 * er(]DCll\lu-Id_g)SCa}EIONv(g E;IEE)RING COLUMN ASSEMBLY 1 192506A

* SPECIAL ORDER

NOTE: Torque bolt to 25 ft Ibs (+/- 3) after installation to main assembly.
P5 Parts Manual 2013
2-11



LOCKABLE STEERING COLUMN - P5

SEE NOTE

CONNECTION TO FRONT FRAME

SEE NOTE

ITEM CPCP/N DESCRIPTION QTY SEATS P/N
1 * SHORT STEERING COLUMN 1 311143EC
2 3987-BS SCREW, 5/16-18 X 3/4 HHC, GRD-8, YLW 4 719642
3 3925 SCREW, 5/16-18 X 1 3/4 HHCS,G5 1 708746
4 6702-B WASHER,5/16,SAE,F/W, BLK MAX 4 719810
5 57112-11 5/16-18 GR 8 NYLON LOCK NUT 1 781120
6 9029 BALL BEARING 0.75” ID STEERING COLUMN 2 709023
7 56920-14 STEERING SHAFT ASM 1 311196
8 56921-14 ﬁgn?sRil';'g;EERlNG COLUMN ASSEMBLY (Includes 467868
9 " zl;bOéi/I;I:\tleGmi;l'EERlNG COLUMN ASSEMBLY (Includes 1 192536A

* SPECIAL ORDER

NOTE: Torque bolt to 25 ft Ibs (+/- 3) after installation to main assembly.
P5 Parts Manual 2013
2-12



LOCK STEERING KEYSWITCH ASSEMBLY - P5
P/N 56910-10

NOTE: Keyswitch assembly does not include diode assembly

ey ¥ S = T L=
COLOR
1 THE BaL K DT LSED BLLIE
7 THE BACK HOT LSED FED
3 KEYSWITCH TO MAIN HARMESS CET W18 HED
4 H T MAIN HARMESS CET #14 RELD
3 1 O WAIN HakMESS CKT #17 TLV
6 EEYSWITCH TO MAIN HARKESS CET 81 R

L BLACK THERMINAL CONMNECTOR
NOT MODIFIED

CONNECT TO CIRCUIT #18
THRU PCWER SWITCH PLUG

MNOT USED AFTER LATE 2014

CONNECT TO CIRCUIT 318
THRU POWER SWITCH PLUG
MOT USED AFTER LATE 2014

DIODE ASSEMBLY
" PIN 74865-02

a— CONNECT TO CIRCUIT #17
F ° THRLU PCAWER SWITCH PLUG

| e STARTER
HOT USED
BACK OF

HKEVEWITCH

|
x

4
43
el
m

[ T PN [ TN
L

2 FRCHA MAIN

Fﬁ&q + 18 / 7> HARHESS - 'E'f'::

19 R0

4 >~ T_ . ——
G

SCHEMATIC DIAGRAM

4

P5 Parts Manual 2013
2-13



P5 Parts Manual 2013

COLUMBIAS.. |

PS5

Parts Manual

Section 3

Rear Suspension, Axle & Motor



STANDARD REAR SUSPENSION - P5

T SEENCOTE 3

P5 Parts Manual 2013

3-1



STANDARD REAR SUSPENSION - P5 (Cont.)

ITEM CPC P/IN DESCRIPTION QTY SEATS P/N
1 54108-14 SPRING RETAINER PLATE 2 514697B
2 40962-13 PLATE, SHACKLE 4 514698
3 11423 RESILIENT BUMPER-ELECTRIC MOTOR 1 709050
4 69300-03 MOTOR, ELECT., 48V, SEPARATELY EXCITED 1 719135
5 6014 WASHER,3/8X1-1/16X1/8",NEOPRENE 4 719776
6 6702-B WASHER,5/16,SAE,F/W,BLK MAX 1 719810
7 6703-B WASHER,1/4,SAE,F/W,BLK MAX 3 719811
8 7036-B WASHER LOCK 1/4 REGULAR BLK ZINC 3 719834
9 6004 FLAT WASHER - M12, DIN 125A, YZ 3 760670
10 54105-13 SPRING, LEAF - 4 LEAF 2 760796
11 40959-13 AXLE, SD, 10.37, MECHANICAL BRAKE - NKL 1 760799
12 3440 SCREW, 1/4-20 X 1-3/4 HHCS, YWZC GRD 8 3 760827
13 5218 3/8-16 X 2-7/16" U-BOLT 4 782080
14 4016 M12-1.50 X 90MM,HHCS, C8.8, YWZC 2 782085
15 7532 NUT, M12-1.50, L/N, NYLOK, C8, YWZC 2 782092
16 7534 NUT, 3/8-16, L/N, NYLOK, NE, G8, YWZC96 8 782118
17 * AXLE ASSEMBLY 10.35 MECH (Includes above) 1 467889

* SPECIAL ORDER

NOTES:

1. Torque bolt to 100 in lbs +/- 5

2. Torque U bolt to 30 ft Ibs +/- 1.5 after installation to main assembly.

3. Torque bolt to 85 in Ibs after installation to main assembly.

P5 Parts Manual 2013




HD REAR SUSPENSION - P5

/ ZX SEE NOTE 3

IX SEE NOTE 1

P5 Parts Manual 2013

3-3



HD REAR SUSPENSION - P5 (Cont.)

ITEM CPC P/IN DESCRIPTION QTY SEATS P/N
1 54108-14 SPRING RETAINER 2 514697B
2 40962-13 PLATE, SHACKLE 4 514698
3 11423 RESILIENT BUMPER-ELECTRIC MOTOR 1 709050
4 69301-04 MOTOR, ELECT., 48V, SEPARATELY EXCITED 1 719339
5 6014 WASHER,3/8X1-1/16X1/8",NEOPRENE 4 719776
6 6702-B WASHER,5/16,SAE,F/W,BLK MAX 1 719810
7 6703-B WASHER,1/4,SAE,F/W,BLK MAX 3 719811
8 7036-B WASHER LOCK 1/4 REGULAR BLK ZINC 3 719834
9 6004 FLAT WASHER - M12, DIN 125A, YZ 3 760670
10 54105-13 SPRING, LEAF - 4 LEAF 4 760796
11 40959-13 AXLE, SD, 10.37, MECH BRAKE - NKL 1 760799
12 3440 SCREW, 1/4-20 X 1-3/4 HHCS, YWZC GRD 8 3 760827
13 5218 3/8-16 X 2-7/16" U-BOLT 4 782080
14 4016 M12-1.50 X 90MM,HHCS, C8.8, YWZC 2 782085
15 7532 NUT, M12-1.50, L/N, NYLOK, C8, YWZC 2 782092
16 7534 NUT, 3/8-16, L/N, NYLOK, NE, G8, YWZC96 8 782118
17 . ngO\I/?eE@eRmi)USPENSION ASSEMBLY (Includes 1 467890
* SPECIAL ORDER
NOTES:

1. Torque bolt to 100 in Ibs +/- 5

2. Torque U bolt to 30 ft Ibs +/- 1.5 after installation to main assembly.

3. Torque bolt to 85 in Ibs after installation to main assembly.

P5 Parts Manual 2013




MOTOR, SEP EX, HEAVY DUTY, W/TACH - P5

i

ey
f
1- b 54 O I W N
J
3 )

ITEM CPC P/N DESCRIPTION QTY. | SEATS P/IN
1 74884-04 SPEED SENSOR KIT (Includes Fasteners) 1 719446
2 * MAGNET (Includes Fasteners) 1 N/A
3 * COMMUTATOR END HEAD (Includes Fasteners) 1 N/A
4 * HEAD BAND (Includes Fasteners) 1 N/A
5 83310-07 BEARING 1 759896
6 * RETAINING RING 1 N/A
7 30402-06 BRUSH ASSY. (Includes Fasteners) 2 759780
8 30403-06 BRUSH BOX ASSY. (Includes Fasteners) 1 759781
9 * MOTOR FRAME 1 N/A
10 * POLE SHOE ASSY. (Includes Fasteners) 4 N/A
11 * SHUNT COIL ASSY. (Includes Fasteners) 1 N/A
12 * ARMATURE ASSY. 1 N/A

N/A 69301-04 MOTOR, COMPLETE (INCLUDES ITEMS 1-12) 1 719339

* SPECIAL ORDER

P5 Parts Manual 2013




MOTOR SEP EX STD DUTY - P5

' —)
V// / //I/I/_
h %
—MZZ
- - - - - - - - @- - N
il I ] '
¢ 4
- —F. 4
3 4 4
__________ .

ITEM | CPCPIN DESCRIPTION QTY | SEATS P/N
1 * HOLE PLUG 1 N/A
2 * COMMUTATOR END HEAD (Includes Fasteners) 1 N/A
3 83310-07 | BEARING 1 759896
4 * RETAINING RING 1 N/A
5 30402-06 | BRUSH ASSY. (Includes Fasteners) 2 759780
6 30403-06 | BRUSH BOX ASSY. (Includes Fasteners) 1 759781
7 * MOTOR FRAME 1 N/A
8 * POLE SHOE ASSY. (Includes Fasteners) 4 N/A
9 * SHUNT COIL ASSY. (Includes Fasteners) 1 N/A
10 * ARMATURE ASSY. 1 N/A

N/A | 69300-03 | MOTOR, COMPLETE (Includes Items 1-10) 1 719135

* SPECIAL ORDER

P5 Parts Manual 2013

3-6




NKL AXLE ASSEMBLY - P5

P5 Parts Manual 2013
3-7




NKL AXLE ASSEMBLY - P5 (Cont.)

ITEM CPC P/N DESCRIPTION QTY SEATS P/N
1 * COVER CASE ASSEMBLY 1
2 * GEAR CASE 1
3 * CARRIER GEAR (See Item 45) 1
4 * GEAR 15T (See Item 46) 1
5 * GEAR 40T (See ltem 46) 1
6 * GEAR 18T (See Item 47) 1
7 82904-13 BALL BEARING 6207 (See Item 45) 2 760926
8 82873-13 BALL BEARING 6303 (See Item 46) 2 760918
9 82783-13 BALL BEARING 6203 (See Item 47) 1 760921
10 82782-13 BALL BEARING 6205 (See Item 47) 1 760922
11 82905-13 SHIM 61X69X1.5t (See Item 45) 2 760925
12 82871-13 SHIM 36X44X1.5t (See Item 46) 2 760919
13 82784-13 SHIM 32X40X1.0t (See Item 47) 1 760920
14 82781-13 SHIM 45X51X1.5t (See Item 47) 1 760923
15 * WASHER 8.2X16X2.0t 1
16 * WASHER14.5X22X1.0t 1
17 82906-13 SEAL 28X55X9h 2 760924
18 82949-13 SEAL 25X47X6h 1 760993
19 * BOLT M8XP1.25X100L 7
20 * BOLT M8XP1.25X90L 3
21 * BOLT M8XP1.25X12L 1
22 * BOLT M14XP1.5X9.5L 1
23 * NUT M8XP1.25 10
24 * LOCATION PIN 8.2X10X12L 2
25 * MACHINE KEY (See Item 46) 1
26 82785-13 CIRCLIP — SHAFT 32 (See Item 46) 1 760917
27 * BREATHER TUBE 1
28 * RING 1

P5 Parts Manual 2013
3-8



NKL AXLE ASSEMBLY - P5 (Cont.)

ITEM CPC P/N DESCRIPTION QTY SEATS P/N
29 * GEAR BOX ASSY 1
30 82950-13 SHAFT ASSY R 1 760994
31 82951-13 SHAFT ASSY L 1 760995
32 * TUBE ASSY R 1
33 * TUBE ASSY L 1
34 82952-13 DRUM 2 760996
35 * BOLT M10X1.25X35L 12
36 * BOLT M8X1.25X25L 4
37 * BOLT M8X1.25X28L 4
38 * NUT SHRAPNEL M8XP1.25 8
39 * NUT 8
40 82954-13 BRAKE ASSEMBLY L 1 760997
41 82955-13 BRAKE ASSEMBLY R 1 760998
42 *82956-13 | SHOES, BRAKE 4 760999
43 * CABLE PLATE L 1
44 * CABLE PLATER 1
45 82981-13 %_A)RRIER GEAR ASSEMBLY 10.37:1 (Includes Items 3, 7 & 1 760939
46 82982-13 ISITIEI’ETZI\’/IESD?'IZ'E)GEAR ASSEMBLY 10.37:1 (Includes Items 4, 1 760934
47 40519-13 AXLE, HD, NKL, 10.37:1, COMPLETE 1 760799

* SPECIAL ORDER

P5 Parts Manual 2013

3-9




MECHANICAL BRAKES - P5

L
o
%)
T
n
L]
-l

RIGHT SIDE

3-10



MECHANICAL BRAKES - P5

ITEM CPC P/IN DESCRIPTION QTY SEATS P/N
1 * COVER ASSEMBLY 1 *
2 82956-13 BRAKE SHOES 2 760999
3 82996-13 ADJUSTMENT ASSEMBLY - L 1 761008
3A 82997-13 ADJUSTMENT ASSEMBLY - R 1 761009
83002-14 LEVER 1 761038

82998-13 ADJUSTMENT MANDREL 1 761010

83003-14 PIN 1 761039

83005-14 ADJUSTMENT PIECE - L 1 761040

TA 83006-14 ADJUSTMENT PIECE - R 1 761041
83007-14 E-RING 1 761044

* WASHER 3 *

10 * WASHER 2 *
11 * SPRING WASHER 1 *
12 82999-13 SPRING 1 761011
13 83000-13 SPRING ADJUSTMENT 1 761012
14 83008-14 SPRING 2 761042
15 83009-14 PIN 2 761045
16 83010-14 SPRING WASHER 2 761042
17 83001-13 SPRING SHOES 1 761013
18 * DUSTPROOF COVER 1 *
19 82954-13 BRAKE ASSEMBLY L 1 760997
20 82955-13 BRAKE ASSEMBLY R 1 760998

* SPECIAL ORDER

P5 Parts Manual 2013

3-11




P5 Parts Manual 2013

COLUMBIAS.. |

PS5

Parts Manual

Section 4

Body, Seating and Console



STEEL CHASSIS - P5

1. TORQUE BOLT TO 30 FT-LBS £2
g 2. TORQUE BOLT T 35 FT-LBS #2

3. TORQUE BOLT TQ 55 FT-LES 4

4. APPLY RED LOCTITE &

TORQUE BOLT TQ 60 FT-LES 5

5 TORQUE NUT TC 50 FT-LBS 5
6. TORQUE U-BOLT NUT T2 30 FT-LBS
7. TORQUE BOLT TQ 85 IN-LES MAX

4% 3EE NOTE 3

P5 Parts Manual 2013
4-1



STEEL CHASSIS - P5 (Cont.)

(2]
w
=
o]
=
w
L
]
=
=

4X SEE NOTE 2

X SEEMNCTE Y

4 SEENOTE 1

SEE VIEW A-A

LINE-UP BRACKET VERTICALLY
WITH TUBE AND INSTALL TEK SCREW

VIEW A-A

P5 Parts Manual 2013



STEEL CHASSIS - P5 (Cont.)

ITEM CPC P/N DESCRIPTION QTY SEATS P/N
1 * BATTERY TRAY 1 311121EC
2 * MID CROSS MEMBER 1 311139EC
3 * CROSS MEMBER, REAR 1 311141EC
4 * SIDE SUPPORT - LH 1 311144EC
5 * SIDE SUPPORT - RH 1 311145EC
6 * FRONT FRAME 1 311150
7 * STEP SUPPORT - LH 1 311224EC
8 * STEP SUPPORT - RH 1 311225EC
9 * FLOOR SUPPORT 1 311633EC
10 * MIDBODY SUPPORT, LH 1 311913
11 * MIDBODY SUPPORT, RH 1 311914
12 * SPRING HANGER BRACKET 2 514702EC
13 * SPACER TUBE 2 514712EC
14 * FLOOR SUPPORT BRACKET 1 515256EC
15 * BRACKET, CONTROL BOX, LH 1 515561
16 * BRACKET, CONTROL BOX, RH 1 515562
17 4017 SCREW, 5/16-18 X 1 HHC, GRD-8, YLW 9 708085
18 7536 NUT, CAGED, 5/16-18 2 708413
19 708840 WASHER 3/8" THRU-HARDENED FLAT PLTD. 16 708840
20 2653-B Screw, #10 x 3.4 HWH TEK#3 2 719583
21 4004 SCREW 1/2-20X4 1/2 HHC G5 4 719647
22 6000-B WASHER,5/16,USS/STD,F/W ,BLK MAX 30 719771
23 6005 WASHER, FLT STL 1/2 STD UNHARD YWZC96 8 719772
24 6014 WASHER,3/8X1-1/16X1/8" NEOPRENE 8 719776
25 6702-B WASHER,5/16,SAE,F/W ,BLK MAX 10 719810
26 7041-B WASHER, 5/16, REG-SPRG. LOCK, BLK MAX 6 719838
27 7778 NUT,3/8-16,GA,NE,NYLON INSERT, YWZC 8 719902
28 8206 KNURLED INSERT 5/16-18 6 719929
29 6004 FLAT WASHER - M12, DIN 125A, YZ 16 760670
30 * TUBE, CHASSIS - ST,WB70", 2X2 - RH 1 760797
31 * TUBE, CHASSIS - ST,WB70",2X2 - LH 1 760798
32 4019 SCREW, 3/8-16X3, HHCS, G5, YWZC 8 760808
33 7539 NUT, 1/2-20, L/N, NYL, NE, G8 YWZC 4 760944
34 7537 NUT, 5/16-18, CAGE, TRIBLK 5 782045
35 4020 SCREW, 5/16-18X3, HHCS, G5, YWZC 10 782081
36 4016 M12-1.50 X 90MM,HHCS, C8.8, YWZC 8 782085
37 19148-13 NUT, 5/16-18, L/N, NYLOK, NE, G5, YWZC 13 782086
38 7532 NUT, M12-1.50, L/N, NYLOK, C8, YWZC 8 782092
39 7534 NUT, 3/8-16, L/N, NYLOK, NE, G8, YWZC96 4 782118

* SPECIAL ORDER

P5 Parts Manual 2013

4-3




ALUMINUM CHASSIS - P5

NOTES:

1. TORQUE BOLT TQ 30 FT-LBS #2 4. APPLY RED LOCTITE &

2. TORQUE BOLT TO 35 FT-LBS #2 TORQUEBOLT TO 50 FT-LBS #5
3. TORQUE BOLT TO 55 FT-LBS =4 5 TORQUE NUT TO 50 FT-LBS 5

6. TORQUE U-BOLT NUT TO 30 FT-LBS £2
7. TORQUE BOLT TO 85 IN-LBS MAX

P5 Parts Manual 2013



ALUMINUM CHASSIS - P5 (Cont.)

=
<
i
=
i
7]
=

“LINE-UP BRACKET VERTICALLY

WITH TUBE AND INSTALL TEK SCREW

WIEW A-A

P5 Parts Manual 2013

4-5



ALUMINUM CHASSIS - P5 (Cont.)

ITEM CPC P/N DESCRIPTION QTY SEATS P/N
1 * BATTERY TRAY 1 311121SL
2 * MID CROSS MEMBER 1 311139EC
3 * CROSS MEMBER, REAR 1 311141EC
4 * SIDE SUPPORT - LH 1 311144EC
5 * SIDE SUPPORT - RH 1 311145EC
6 * FRONT FRAME 1 311150
7 * STEP SUPPORT - LH 1 311224EC
8 * STEP SUPPORT - RH 1 311225EC
9 * FLOOR SUPPORT 1 311633EC
10 * MIDBODY SUPPORT, LH 1 311913
11 * MIDBODY SUPPORT, RH 1 311914
12 * SPRING HANGER BRACKET 2 514702EC
13 * FLOOR SUPPORT BRACKET 1 515256EC
14 * BRACKET, CONTROL BOX, LH 1 515561
15 * BRACKET, CONTROL BOX, RH 1 515562
16 4017 SCREW, 5/16-18 X 1 HHC, GRD-8, YLW 9 708085
17 7536 NUT, CAGED, 5/16-18 2 708413
18 708840 WASHER 3/8" THRU-HARDENED FLAT PLTD. 16 708840
19 2653-B SCREW, #10X3/4 HWH TEK #3 2 719583
20 4004 SCREW 1/2-20X4 1/2 HHC G5 4 719647
21 6000-B WASHER,5/16,USS/STD,F/W ,BLK MAX 30 719771
22 6005 WASHER, FLT STL 1/2 STD UNHARD YWZC96 8 719772
23 6014 WASHER,3/8X1-1/16X1/8",NEOPRENE 8 719776
24 6702-B WASHER,5/16,SAE,F/W ,BLK MAX 10 719810
25 7041-B WASHER, 5/16, REG-SPRG. LOCK, BLK MAX 6 719838
26 7778 NUT,3/8-16,GA,NE,NYLON INSERT, YWZC 8 719902
27 6004 FLAT WASHER - M12, DIN 125A, YZ 16 760670
28 * TUBE, CHASSIS - AL WB70", 2X3 - RH 1 760806
29 * TUBE, CHASSIS - AL, WB70",2X3 - LH 1 760807
30 4019 SCREW, 3/8-16X3, HHCS, G5, YWZC 8 760808
31 7539 NUT, 1/2-20, L/N, NYL, NE, G8 YWZC 4 760944
32 7537 NUT, 5/16-18, CAGE, TRIBLK 5 782045
33 4020 SCREW, 5/16-18X3, HHCS, G5, YWZC 10 782081
34 4016 M12-1.50 X 90MM,HHCS, C8.8, YWZC 8 782085
35 19148-13 NUT, 5/16-18, L/N, NYLOK, NE, G5, YWZC 13 782086
36 7532 NUT, M12-1.50, L/N, NYLOK, C8, YWZC 8 782092
37 * KNURLED INSERT, 5/16-18 RNG 6 782109
38 7534 NUT, 3/8-16 L/N, NYLOCK G8 4 782118

* SPECIAL ORDER

P5 Parts Manual 2013

4-6




STANDARD DASH PANEL - P5

ITEM CPC P/N DESCRIPTION QTY SEATS P/N
1 * DASH PANEL ASM (Includes Items 4 - 7) 1 467899
2 7531 #10 SPRING U-NUT 4 760889
3 2641 SCREW, #10-16 X 1 PPH, 4 729263
4 * DASH PANEL 1 514892
5 67791-08 INDICATOR, LED, GREEN 1 759932
6 75061-07 BDI, 48V 1 759842
7 75033-91A HOUR METER, 10-80 VOLT DC 1 709452

P5 Parts Manual 2013




DELUXE DASH PANEL - P5

ITEM CPC P/N DESCRIPTION QTY SEATS P/N
C | RN o L] o
2 7531 #10 SPRING U-NUT 4 760889
3 2641 SCREW, #10-16 X 1 PPH, 4 729263
4 51398-14 DASH PANEL W/TURN SIGNAL 1 514893
5 67791-08 INDICATOR, LED, GREEN 1 759932
6 75061-07 BDI, 48V 1 759842
7 75033-91A HOUR METER, 10-80 VOLT DC 1 709452
8 67790-00 LIGHT, DASH SIGNAL INDICATOR 2 709111

gx* 69524-13 HARNESS, TURN SIGNAL ADAPTER 1 760847

* SPECIAL ORDER

*NOT SHOWN

P5 Parts Manual 2013

4-8




MULTI-DISPLAY DASH PANEL W/SPEEDOMETER - P5

&

ITEM CPCP/N DESCRIPTION QTY SEATS P/N
1 " :?:ﬁgfﬁlg\)lEL ASSEMBLY W/SPEEDOMETER (Includes 1 467897
2 2641 SCREW, #10-16 X 1 PPH, 4 729263
3 7531 #10 SPRING U-NUT 4 760889
4 51399-14 DASH PANEL W/SPEEDOMETER 1 514894
5 75033-91A HOUR METER, 10-80 VOLT DC 1 709452
6 67791-08 INDICATOR, LED, GREEN 1 759932
7 67790-00 LIGHT, DASH SIGNAL INDICATOR 2 709111
8 75061-07 BDI, 48V 1 759842
9 69990-10 SPEEDOMETER, 0 — 30 MPH 3 3/8” 1 760690

10** 69524-13 HARNESS, TURN SIGNAL ADAPTER 1 760847
11 69535-14 HARNESS, SPEEDOMETER ADAPTER (Not Shown) 1 761023

* SPECIAL ORDER

P5 Parts Manual 2013

4-9




48V HORN - P5

ITEM CPC P/N DESCRIPTION QTY SEATS P/N
4017 SCREW, 5/16-18 X 1 HHC, GRD-8, YLW 1 708085

2 71808-00 SWITCH, HORN BUTTON, SURACE MOUNT 1 709176
3 2653-B SCREW, #10 X 3/4 HWH TEK #3 2 719583
4 6702-B WASHER,5/16,SAE,F/W,BLK MAX 1 719810
5 7041-B WASHER, 5/16 REG-SPRG LOCK 1 719838
6 69003-12 HORN, 48V (2 TERMINAL) 1 760753

7 68001-14 COVER, COLUMN, LOWER 1 760852
8 68002-14 COVER, COLUMN, UPPER 1 760853
9 1503 SCREW, #10-16X1/2 PPH, SHT METAL TYPE B 6 760890

* SPECIAL ORDER

P5 Parts Manual 2013

4-10




BUCKET SEATS - P5

ITEM CPC P/N DESCRIPTION QTY SEATS P/N
1 52687-14 g.slg.g SS(IQ/ISI;ANION W/TRACKS & ARMS 1 182666%A
2 52688-14 él.slé.g ﬁgil;ANION WI/TRACKS, RIGHT ARM 1 182666%RA
3 52691-12 COVER PLATE 2 514780
4 52692-14 STUD, SEAT PAN LOCATOR 2 515613
5 6972 BELL WASHER 8 707282
6 5404-B SCREW, 1/4-20 X 3/4, CARR, G5, 4 719747
7 7724-B NUT, 1/4-20, SERR, FLANGE LOCK 4 719887
8 7810 NUT 5/16-18 GR G FLANGE LOCK YWZC 8 719906

* SPECIAL ORDER

NOTES:

1. Include VIN to insure correct color. For two color bolstered cushions, the first color listed is on the
outside. The second color listed is on the inside.

2. If seat has been delivered un-upholstered see Page 29 for armrest installation

P5 Parts Manual 2013

4-11




DELUXE BUCKET SEATS - P5

ITEM CPC P/N DESCRIPTION QTY SEATS P/N
1 52916-12 (DSEeLeUI\)l(OEteC)IOMPANION W/TRACKS & ARMS 1 178987%A
2 52912-04RH (DSEeLeUI\)l(OEteC)IOMPANION W/TRACKS, RIGHT ARM 1 178987%RA
3 52691-12 COVER PLATE 2 514780
4 52692-14 STUD, SEAT PAN LOCATOR 2 515613
5 6972 BELL WASHER 8 707282
6 5404-B SCREW, 1/4-20 X 3/4, CARR, G5, 4 719747
7 7724-B NUT, 1/4-20, SERR, FLANGE LOCK 4 719887
8 7810 NUT 5/16-18 GR G FLANGE LOCK YWzC 8 719906

* SPECIAL ORDER

NOTE: Include VIN to insure correct color

P5 Parts Manual 2013

4-12

For two color bolstered cushions, the first color listed is on the outside. The second color listed is
on the inside.




3-PT BUCKET SEATBELTS - P5

2

Y/

P5 Parts Manual 2013

4-13



3-PT BUCKET SEATBELTS - P5 (Cont.)

ITEM CPCP/N DESCRIPTION QTY SEATS P/N
* SEAT BELT MOUNTING BRACKET 1 312289

2 52654-14 SEAT BELT ANCHOR, OUTSIDE 2 514824
3 4017 SCREW, 5/16-18 X 1 HHC, GRD-8, YLW 4 708085
4 7039 WASHER, 7/16 LOCK 4 709188
5 2871-W SCREW, 5/16-18X1 1/4 4 719592
6 6702-B WASHER,5/16,SAE,F/W,BLK MAX 12 719810
7 7041-B WASHER, 5/16 SPRG LOCK 4 719838
8 53100-10 SEAT BELT, 3-PT, KIT 2 760585
9 7700 NUT,7/16-20,C-LOCK,GB,YWZC 3 781041
10 19148-13 NUT, 5/16-18, L/N, NYLOK, NE, G5, YWZC 4 782086
11 75262-14 KIT, BUCKET SEAT BELTS (Includes above Items) 1 192522U

* SPECIAL ORDER

P5 Parts Manual 2013

4-14




* Sold as one item

2-PT SEAT BELTS-P5

ITEM CPC P/N DESCRIPTION QTY SEATS P/N
1 52653-14 CENTER SEAT BELT BRACKET 1 311262
2 52656-14 SEAT BELT ANCHOR, 2-PT 1 311995
3 52657-14 BRACKET, SEAT BELT ANCHOR, 2-PT, LH 1 515650
4 52658-14 BRACKET, SEAT BELT ANCHOR, 2-PT, RH 1 515651
5 7039 WASHER, 7/16 H-SPLIT, YELLOW ZNC 2 708188
6 4021 SCREW, 7/16-20 X 1-1/4 HEX HEAD CAP, GRD-8 1 708591
7 6054 WASHER 7/16 SAE FLAT 6 708698
8 493 PIN 1/4 X 1 CLEVIS, ZC 1 719708
9 6334 WASHER, FLT STL UNHARD 7/16 2 719789
10 6702-B WASHER, 5/16, SAE, F/W, BLK MAX 8 719810
11 7041-B WASHER, 5/16, REG-SPRG LOCK, BLK MAX 6 719838
12 7825 NUT, 7/16-20, NYLOCK, GA, BLKZC 150 1 719908
13 500 HAIR PIN CLIP,#13,2C 1 781013
14 7700 NUT, 7/16-20, C-LOCK, GB,YWZC 2 781041
15 4022 SCREW, 7/16-20 X 3/4, HHCS, G5, YWZC 4 781434
16 4023 SCREW, 5/16-18 X 1, HHCS, G5, TRIBLK 6 782037
17 52659-14 SEAT BELT 2 x 48, 2-TTH, ALR, H2 2 782203

P5 Parts Manual 2013

4-15




WHEELS - P5

ITEM CPC P/N DESCRIPTION QTY SEATS P/N
1* 41002-06 TIRE/WHEEL ASSY 215/60-8 DOT WHITE 8 SPOKE 4H 4 759726
2* 41022-13 TIRE/WHEEL ASM 215/50R13 ALUM TEAR 4H 4 514715
3 40896-13 TIRE/WHEEL ASSEMBLY, 205/50-10 4 760962
4* 43607-13 TIRE, 215/50R13 (Used with Item 5 &15) 4 760782
5 41018-13 TIRE, 215/50/R13 (Mounted W/ltem 13) 4 514713
6 43155-04 LUG NUT, 13” (Used w/ Item 2, 3 & 14) 16 719388
7 43152-66 LUG NUT,1/2-20 (Used w/ Item 1) 16 709002
8 43154-04 LUG NUT, CHROME, 1/2-20 (Used w/ Item 5 & 15) 16 719332
9 40513-04 fSA)P, CHROME CENTER 13” (Used with Item 2, 5, 14 & 4 719387
10 43608-06 WHEEL, 13X5.5 TEARDROP 4H (Used with Item 2) 4 759806

11* 43740-04 SPACER, 10GA, 4H (Used with Item 3, 5 & 15) 4 509958PL

12 40897-13 WHEEL CAP (Used with Item 3) 4 760963

13 41019-14 WHEEL., 13X5.5 CHROME. MOD, 4H 4 759789

14* 45011-04 TIRE/WHEEL ASSY, 175/50/513, ALUM TEARDROP 4H 4 515581

15* 41023-13 TIRE/WHEEL ASSY, PAINTED RIM 4 515487

16* 40972-07 TIRE/WHEEL ASSY, 145R12, 4 HOLE 4 759848
*NOT SHOWN

P5 Parts Manual 2013

4-16




BODY, HEADLIGHTS, 21” WHEELS - P5

P5 Parts Manual 2013
4-17



BODY, HEADLIGHTS, 21” WHEELS - P5 (Cont.)

P5 Parts Manual 2013

4-18



BODY, HEADLIGHTS, 21” WHEELS - P5 (Cont.)

@@a’

P5 Parts Manual 2013
4-19



BODY, HEADLIGHTS, 21” WHEELS - P5 (Cont.)

ITEM CPC P/N DESCRIPTION QTY SEATS P/N
1 52918-07 HINGE CARGO SEAT 2 308737PL
2 * SEAT BASE 1 311226EC
3 * REAR BODY SUPPORT 1 311227EC
4 * REAR-FACING SEAT SUPPORT, LH 1 311317EC
5 * REAR-FACING SEAT SUPPORT 1 311318EC
6 50132-14 PAINTED, HOOD (See Note) 1 467907
7 50143-14 ASSY, TAIL LAMP BEZEL, RH 1 467909
8 50144-14 ASSY, TAIL LAMP BEZEL, LH 1 467910
9 50133-14 PAINTED, MID-BODY (See Note) 1 467920
10 * ASSY, FRONT MODULE PAINTED (See Note) 1 467923
11 50134-14 ASSY, REAR MODULE PAINTED (See Note) 1 467925
12 * BRACKET, INNER FENDER - REAR 6 515203
13 4017 SCREW, 5/16-18 X 1 HH CAP, GRD-8, YLW 4 708085
14 7536 NUT, CAGED 5/16-18 2 708413

15%* 49713-08 FOAM TAPE 1/8 3 709783
16 2551-W SCREW, 1/4-20X1 HHCS G5 4 719564
17 2653-B SCREW, #10-3/4 HWH TEK #3 6 719583
18 3419 SCREW, 5/16-18X2 1/4 HHCS, G5 4 719616
19 50190-86 NUT, 1/4-20 THDS JACK 4 719717
20 5206-BS SCREW,5/16-18X1,PPH,M/S,BLK MAX 10 719729
21 6000-B WASHER,5/16,USS/STD,F/W,BLK MAX 18 719771
22 6702-B WASHER,5/16,SAE,F/W,BLK MAX 12 719810
23 6703-B WASHER,1/4,SAE,F/W,BLK MAX 12 719811
24 7036-B WASHER, LOCK 1/4 4 719834
25 7041-B WASHER,5/16, REG-SPRG, LOCK 10 719838
26 7686 NUT, 1/4-20, NYLOCK, GA, YWZC 4 719879
27 8206 KNURLED INSERT, 5/16-18 YWZC 2 719929
28 2641 SCREW, #10X1 PPH T/S TA 16 729263
29 31410-86 CUP HOLDER 2 729553
30 3440 SCREW, 1/4-20 X 1-3/4 HHCS, YWZC GRADE 8 4 760827

31** 50145-14 PANEL, REAR ACCESS 1 760858
32 7531 NUT, #10 SPR U-NUT, PNL RNG .025-.150, CTR 9/16, 20 760889
33 1503 SCREW, #10-16 X 1/2", PPH, SHT METAL, TYPE B 6 760890
34 50156-14 PANEL, REAR INNER FENDER LH 1 760893
35 50157-14 PANEL, REAR INNER FENDER RH 1 760894
36 7537 NUT, 5/16-18, CAGED, TRIBLK 8 782045
37 4020 SCREW, 5/16-18X3, HHCS, G5, YWZC 4 782081
38 19148-13 NUT, 5/16-18, L/N, NYLOK, NE, G5, YWZC 12 782086
39 11744 PLUG, 3/4 DOME BLACK NYLON 2 782212
40 920 SCREW, 12-14X1 1/2 PHSOQ 6 782229
41 11745 CAP, SCREW HEAD 6 782230
42 11746 WASHER, CAP SCREW 6 782231
43 N/A BODY W/LIGHTS (Includes above) 1 192549A

* SPECIAL ORDER

*NOT SHOWN

NOTE: Include VIN for correct color.

P5 Parts Manual 2013

4-20




FRONT MODULE ASSEMBLY W/LIGHTS - P5

ITEM CPC PIN DESCRIPTION QTY SEATS P/N
1 67704-14 FRONT TURN SIGNAL BRACKET 2 312053
2 50135-14 PAINTED FRONT BODY W/LIGHTS 21 (See Note) 1 467924
3 51397-14 HOOD HOLD DOWN BRACKET 1 515407
4 11743 MAGNET, 1/20DX1/4T, G35 1 708400
5 84090-2Z7 TRIM SEAL, 5/8 BULB, 3/16 EDGE 5 709629
6 8211 RIVET #84 1/4 STL DOME HD 1 719930
7 50089-14 COWL 1 760867
8 50142-14 FRONT UNDERBODY 1 760881
9 50135-14 EE%\IT MODULE ASSEMBLY (Includes above — See 1 467923

* SPECIAL ORDER

NOTE: Include VIN for correct color

P5 Parts Manual 2013

4-21




BODY NO LIGHTS 21 WHEELS - P5

P5 Parts Manual 2013

4-22



BODY NO LIGHTS 21 WHEELS - P5 (Cont.)

P5 Parts Manual 2013



BODY NO LIGHTS 21 WHEELS - P5 (Cont.)

P5 Parts Manual 2013
4-24



BODY NO LIGHTS 21 WHEELS - P5 (Cont.)

ITEM CPC P/N DESCRIPTION QTY SEATS P/N
1 * CPC HINGE WLDMNT CARGO SEAT 2 308737PL
2 * SEAT BASE E-COAT 1 311226EC
3 * REAR BODY SPRT E-COAT 1 311227EC
4 * REAR-FACING SEAT SPRT, LH 1 311317EC
5 * REAR-FACING SEAT SPRT, RH 1 311318EC
6 50132-14 PAINTED, HOOD, P5 1 467907
7 50136-14 ASSY, FRONT MODULE PAINTED W/O 21, (See Note) 1 467913
8 50133-14 PAINTED, MID-BODY, P5, (See Note) 1 467920
9 50134-14 ASSY, REAR MODULE PAINTED 21, (See Note) 1 467925
10 * BRACKET, INNER FENDER - REAR 6 515203
11 4017 SCREW, 5/16-18 X 1 HH CAP, GRD-8, YLW 4 708085
12 7536 NUT, CAGED 5/16-18 2 708413

13** 49713-08 FOAM TAPE, 1/8 X 1 3 709783
14 2551-W SCREW, 1/4-20X1 HHCS, G5 4 719564
15 2653-b SCREW, #10 X 3/4 HWH TEK #3 6 719583
16 3419 SCREW, 5/16-18 X 2-1/4 HHCS, GRADE 5 4 719616
17 50190-86 NUT- 1/4-20 THDS JACK 4 719717
18 5206-BS SCREW,5/16-18X1,PPH,M/S,BLK MAX 10 719729
19 6000-B WASHER,5/16,USS/STD,F/W,BLK MAX 18 719771
20 6702-B WASHER,5/16,SAE,F/W,BLK MAX 12 719810
21 6703-B WASHER,1/4,SAE,F/W,BLK MAX 12 719811
22 7036-B WASHER LOCK 1/4 4 719834
23 7041-B WASHER,5/16,REG-SPRG LOCK,BLK MAX 10 719838
24 7041-B NUT, 1/4-20, NYLOCK, GA, YWZC 4 719879
25 8206 KNURLED INSERT, 5/16-18 YWZC 2 719929
26 2641 SCREW #10X1,PPH,T/S, TA,BLKMAX 16 729263
27 31410-86 CUP HOLDER 2 729553
28 3440 SCREW, 1/4-20 X 1-3/4 HHCS, YWZC GRD 8 4 760827
29 50149-14 BEZEL, TAILLAMP RH W/O CUTOUT 1 760848
30 50145-14 PANEL, REAR ACCESS 1 760858

31 50158-14 BEZEL, TAILLAMP LH W/O CUTOUT 1 760865
32 7531 NUT, #10 SPR U-NUT, PNL RNG .025-.150, CTR 9/16 20 760889
33 1503 SCREW,10-16X1/2",PPH,TYPEB,BLK96 6 760890
34 50156-14 PANEL, REAR INNER FENDER LH 1 760893
35 50157-14 PANEL, REAR INNER FENDER RH 1 760894
36 7537 NUT, 5/16-18, CAGE, TRIBLK 8 782045
37 4020 SCREW, 5/16-18X3, HHCS, G5, YWZC 4 782081
38 19148-13 NUT, 5/16-18, L/N, NYLOK, NE, G5, YWZC 12 782086
39 117744 PLUG, 3/4 DOME, BLACK NYLON 2 782212
40 920 SCREW, 12-14X1-1/2, PHSQ, ZINC 6 782229
41 11745 CAP, SCREW HEAD 6 782230
42 11746 WASHER, SCREW CAP 6 782231
43 N/A BODY W/O LIGHTS (Includes above) 1 192547A

* SPECIAL ORDER

*NOT SHOWN

NOTE: Include VIN for correct color.

P5 Parts Manual 2013

4-25




FRONT MODULE WITHOUT LIGHTS - P5

ITEM CPC P/N DESCRIPTION QTY SEATS P/N
1 50124-14 PAINTED FRONT BODY W/O LIGHTS 21 (See Note) 1 467914
2 51397-14 HOOD HOLD DOWN BRACKET 1 515407
3 11743 MAGNET, 1/20DX1/4T, G35 1 708400
4 84090-2Z7 TRIM SEAL, 5/8 BULB, 3/16 EDGE 5 709629
5 8211 RIVET #84 1/4 STL DOME HD 1 719930
6 50089-14 COWL 1 760867
7 50142-14 FRONT UNDERBODY 1 760881
8 50136-14 El;’g;\lT MODULE ASSEMBLY (Includes above — See 1 467913

* SPECIAL ORDER

NOTE: Include VIN for correct color

P5 Parts Manual 2013

4-26




REAR MODULE ASSEMBLY - P5

ITEM CPC P/N DESCRIPTION QTY SEATS P/N
1 59001-14 PAINTED REAR FENDER, LH 21 (See Note) 1 467926

2 59002-14 PAINTED REAR FENDER, RH 21 (See Note) 1 467927
3 * BRACKET, BUMPER SUPPORT 1 515225
4 2641 SCREW, #10-1, PPH 4 729263
5 50163-14 REAR BUMPER FASCIA 1 760868
6 50164-14 PANEL, UNDERBODY REAR 1 760869

* WASHER, FLANGED, FINISHING 2 782323

* CAP, FINISHING 2 782324

50134-14 EE@R MODULE ASSEMBLY (Includes above — See 1 467925

* SPECIAL ORDER

NOTE: Include VIN for correct color.

P5 Parts Manual 2013

4-27




TAIL LAMP BEZEL ASSEMBLY - P5

ITEM CPC P/N DESCRIPTION QTY SEATS P/N
1 * BRACKET, TURN SIGNAL 2 312052
2 * BEZEL, TURNLAMP, RH 1 760864
3 * BEZEL, TURNLAMP, LH 1 760849
5 50143-14 RH TAILLAMP ASSEMBLY (Includes Items 1 and 2) 1 467909
6 50144-14 LH TAILLAMP ASSEMBLY (Includes Items 1 and 3) 1 467910

* SPECIAL ORDER

P5 Parts Manual 2013

4-28




LICENSE PLATE LIGHT& BRACKET - P5

@,_/—/“'

/]

@
ITEM CPC P/N DESCRIPTION QTY SEATS P/N
1 69008-13 LICENSE LIGHT ASSEMBLY 1 467887
2 69010-14 BRACKET 1 515660
3 1504 SCREW, #10X3/4, PPH, T/S, TAB 2 708372
4 3615 SCREW, 10-24X1/2 PHILLIPS 2 719467
5 6716 WASHER, #10 SAE, F/W 2 719812
6 7624 NUT, 10-24 GR A NYLOCK 2 719870

P5 Parts Manual 2013
4-29



REFLECTORS AND DECALS-P5

NOTE: NOT TO SCALE

s

COLUMBIA <. |

ITEM CPC P/N DESCRIPTION QTY SEATS P/N
1 84205-92A COLUMBIA NAMEPLATE 1 709397
2 68572-03 REFLECTOR, AMBER 2 3/4 X 1 3/4 2 719336
3 68573-03 REFLECTOR, RED 4 5/16 X 13/16 2 719337
4 68574-14 DECAL, COLUMBIA SHIELD 1 761017
5 53027-14 DECAL, DIRECTIONAL SWITCH 1 712278

* SPECIAL ORDER

P5 Parts Manual 2013

4-30




ARM REST INSTALLATION - P5

ARM MOUNTING PLATE
UPPER MOUNTING HOLE
SLOT (NO NUT)

CAST ARM SUPPORT

ARM
ASSEMBLY

NYLON WASHER
SPRING WASHER
3-1/4" SCREW

STEP 1: (LOCATING ARM PLATE)
After upholstery, locate the arm mounting plate beneath the seat cover by feeling along the side of the
back cushion.

STEP 2: (CUTTING OUT HOLES)

Locate the upper mounting hole in the arm mounting plate. Using a pair of scissors, pierce a hole through
the covering material. Locate the lower mounting hole or slot, approximately 1" down from the larger hole,
and pierce the covering material. Cut a small piece of fabric out of each pierced hole for screws to pass
through.

STEP 3: (ATTACHING ARM)

Position the arm assembly on the arm support. Place the spring washer, then the nylon washer, over the
3-1/4" screw. Insert 3-1/4" screw into the barrel of the arm support and, slowly, partially thread into the
arm mounting plate. Ensure that the peg of the arm support is fully inserted in the lower slot on the
arm plate, then tighten screw as tight as possible.

STEP 4: (ADJUSTING ARM)
See arrow. Beneath the arm is a 4 position knob used to adjust the arm position.

P5 Parts Manual 2013
4-31



BODY ASSEMBLY INFORMATION - P5

The following are used in the assembly of the P5 body parts and components.

1.

2
3.
4

3M 94 Primer

Denatured Alcohol

Seal Bond 105

3M VHB Double Face Tape

Important information

1.
2.

Use denatured alcohol to clean before applying primer.

To ensure adequate bonding, before applying primer, any non-painted surface must be lightly
treated with a blow torch to remove any manufacturing process residues.

Treat all painted gluing surfaces with primer. Allow primer to become slightly tacky before applying
tape or Seal Bond.

P5 Parts Manual 2013

4-32



STEERING COLUMN COVER- P5

ITEM CPC P/N DESCRIPTION QTY SEATS P/N
1 68004-14 UPPER COLUMN COVER, DELUXE LIGHTS 1 515624
2 3615 SCREW, 10-24X1/2 PHILLIPS, BLK ZNC 3 719467
3 6716 WASHER, #10, SAE, F/W,BLK MAX 3 719812
4 68001-14 COVER, COLUMN LOWER 1 760852
5 1503 SCREW, 10-16X1/2", PPH, TYPEB, BLK96 6 760890

P5 Parts Manual 2013

4-33




SPLIT BENCH FRAME- P5

ITEM CPC P/N DESCRIPTION QTY SEATS P/N
1 * FRONT SEAT FRAME 1 312285
2 * 907 FORMED ARM CHANNEL 2 501447
3 * MOLDED FOAM, SELF SKINNED ARM 2 508486
4 52691-12 COVER PLATE 2 514780
5 52692-14 ROD, 1.75, 5/16-18X1 2 515613
6 * TUBE, SEAT SPACER 2 515965
7 * SPACER 3/8 ID x 3/4 OD x .584 " 4 708970
8 2002 SCREW, 1/4-20 X 1-3/4, POH, M/S, BLK ZC 6 719542
9 52109-87 STUD 5/16-18 X 2.25 8 719733
10 5405-B CARRIAGE BOLT 1/4-20 X 3/4 GR 5 HC-BK 4 719747
11 6000-B WASHER, 5/16, USS/STD, F/W, BLK MAX 2 719771
12 7724-B NUT 1/4-20 GR A SERRATED FLNG LOCK 4 719887
13 7740-B NUT, 5/16-18, 3-WAY CENTER LOCK 2 719893
14 7810 NUT 5/16-18 GR G FLANGE LOCK YWzC 8 719906
15 * SCREW, 5/16-18 X 2 HEX HEAD CAP, PLTD 2 781339
16 * SCREW, 1/4-14X5/8, HWH, T/S, TAB, BLKZC 4 781846
17 52694-14 CUSHION BACK (No cover) 2 N/A
18 52695-14 CUSHION BOTTOM (No cover) 2 N/A
19 52696-14 KIT, SPLIT BENCH FRAME (Includes items 1 — 16)) 1 192798U

* SPECIAL ORDER

P5 Parts Manual 2013
4-34



FRONT LOWER FASCIA- P5

ITEM CPC P/N DESCRIPTION QTY SEATS P/N
1 50146-14 | FASCIA, FRONT LOWER 1 760859
2 7531 NUT, #10 SPR U-NUT, PNL RNG .025-.150, CTR 9/16, 3 760889
3 2641 SCREW #10X1,PPH,T/S,TA,BLKMAX 3 729263
4 11746 WASHER, SCREW CAP 2 782231
5 2653-B SCREW, #10 X 3/4 HWH TEK #3 2 719583
6 11745 CAP, SCREW HEAD 2 782230
7 N/A FRONT LOWER FASCIA (Includes above) 1 192737A
ITEM CPC P/N DESCRIPTION QTY SEATS PIN
1 * FASCIA, FRONT LOWER W/BUMPER SLOT 1 515820

* SPECIAL ORDER

P5 Parts Manual 2013

4-35




COLUMBIAS.. |

PS5

Parts Manual

Section 5

Electrical

P5 Parts Manual 2013



48V POWER HARNESS - P5
P/N 69521-13

CNTRL PROG P ORT
(SEE VB )

DIRECTION S¥WITCH
(SEE VIEW E)

AL CONTACTOR
INTERLOCE

MAIN COIL (MEG) N
COMTACTOR
MAIN COIL (POS)

FUSE BLOCK w

CONTROLLER B-

DR Sy
o REVERSE

SPLI

12 AT T, 10k OHR
RESISTOR

SOCKET: PIN:
(SEEVIEW O)

CONTROLLER
(WIEWY )

ENCODER
(SEEWIEN &)
%’@ | [sPLF 1 == 1
"
(&)
05 I .
o
w
E
= .
Z |
@ £5.00 .
STROBE LIGHT BRE &(0UT
(SEE VIEW H) £0.00 !
50.00 .00
0.00 (300 ) -
{3000 ) 52.00
R e e i
1
' TODC COMYCONN#T TO DC CONVCONN#2 HOUR
| (SEE VBN F) SEEMIEW G) WETER
. DA H PROG PORT
! (SEEVIEW 1)
! 0
. HAZARD
SWITCH

BOI

g
e

SYSTEM
LED

[SC1sPLE

. GEED)
D
: G g
| | = — /‘% POVER
== == [ gy == E e SUNTCH
o,

Lan

9 CIRCUIT CAP
HOUSING

AP 1-480-707-0 5.1
(SEEIEW B) "

P5 Parts Manual 2013
5-1



48V POWER HARNESS - P5 (Cont.)

REAR BN
OF LAD PLUG RE&R “IEN OF
REAR “WIEW OF CONTROLLER OIRECTIONAL SWITCH
CONNECTOR WiOLOED SEAL PLUG
FROMNT B0 OF b
EMCODER COMMECTOF RE&R BN OF RESISTOR
- COMNECTOR | LE
I_ .n _I . e .
L] [ ]
. LI 8
. :%@ : : ‘@l
L_> - "
B WAE O BN E
REAR WIEW OF REAR MEW OF
O4%H PROG CHTRLPROG
FORT PORT
A -
REAR “WIEW OF REAR "B OF REAR "B OF
ToocC CDN'\-'ERTER1 TO OC CONWERTER 2 -g—j%l _@
Y= )
o ' ' leige) |
T B 5 - | ®-
WIBW F WIE | W J
CIRCUIT WIRE | wIRE | WIRE
HO. DESCRIFTION LENGTH* | cOLOR | GAGE
1 FOWKER SUITCH & TO CONTROL FIH 1 107 00 RED 15
2 SALICE I(DIODE [M5404) TO CONTROL FIN 2 5100 GRH | 1=
3 DIRECTION ST CH"L" (REVER SE) TO COHTROL PIM 2 5700 GRY | 18
E] CH FIHG TO COHTROL FIHS Anon BLU B
5 SAFET TINTERLOCE 10 COHT ROL FIHE To00 BLE ]
B SRLICE J (0IODE N5 404770 CONTROLFIH G R ORG | 18
7 ETATUS LED(HEG)TO CONTROL FIH T 00 00 BLK 5
] SALICE F TO CONTROL FIN S 1400 BLK 18
1 REWALARM (HEG)TO CONTROL PIHG 3300 BLK B
10 L0 FIN2 TO COMTROL FIN 1D 9000 GRH | 1=
12 SRLICE AT0 CONTROL FIN 12 GZO0 RED B
Th EPLICE BT0 COHTROLFIN 16 BEOD0 GRH | 1%
7 FOWVER SW CH B 10 SPLICE C 200 REQ ]
13 F OWVER SUWITCH "' TO SPLICE C & 00 RED 15
19 F OWER SWITCH " TO SPLICE K 2200 RED 18
20 SPLICE LT POMFUSEBLOCK 1 AP 105 00 RED 18
i DIRECTION SWATCH "B"(C OhMOH T SPLICE E 0400 BLK B
FH SAFET TINTERLOCE 10 SPLICE & [N BLE ]
] STAI U5 LED(FO5) 10 SPLICE O E] RED B
5 FEWALERM (P05 ) T0 SFLICE O AAOD TEL 5
6 SPLICEAT0 RESISTOR PLUG 300 BLE ]
iT 5PLICER T0 RESISTOR FLUG 300 BLK 15
3 $PLICEATO ENCODER FLUG (FINA) 6 00 RED 18
[ SPLICER T0 ENCODER FLUGFIN B) 00 GRH | 18
30 ENCODER FLUG(FIN C) TO SFLICEG 6100 BLK 15
E] SPLICEF 10 HOUR METER (HEG) 9000 BLE ]
ER SPLICEF 10 WAN COIL (MNEG) 3600 BLK B
EH HOUR WETER (FO5)IT0 5P LEED BA00 FED 5
EL] AN COIL (FO5) 10 SPLICED E100 RED B
35 SPLICED TO POMFUS LE BLOCK § AF 4300 FED 15
3 SPLICECTOLADFING 6100 RED 18
37 CONTROLB-TO SPLICE & 1200 BLK 12
33 WAIN CONT TO AU WS 1200 RED 10
0 SFLICE G 10 AE COIL TG00 BLK B
1] SPLICE ETU SPLICE & 10000 BLE [
[ FOM FUSE BLOCESAT O 51 RUBE (FO5) =00 RED B
43 POM FUSE BLOCK 104T0 OC_CONVERTER 1 10000 RED 16
44 FOR FUSE BLOCK 10 ATO DG COMVERTER 10000 RED 15
45 FOMFUSE BLOCK 1AT0 BOIFOS) 13400 RED B
46 FOMFUSE BLOCK $AT D HORN SWITCH 12200 | BRW | 1%
47 STROBE (HEG) T0 SPLICEH 7500 BLK [E]
ES CAO PN TO SPLICE H TE00 BLK 5
0 SPLICE HT10 OC COMWERTER 1 2000 BLE [
] SPLICE HT10 UG CONWERTER 2 2000 BLE 5
51 SPLICE E T0 B DI(NEG) 1000 BLK 18
52 SPLICEH T0 48 HORH (NEG) 2000 BLK 18
53 45 HORN (PO TO HORN SWTCH AIT00 BRN 15
59 AU CONT SWITCHED TO FOM FUSE BLO CK COMWMON BUS 2000 RED 12
A CHARGER INTERLOGE 10 POM FUSE BLOCK 14 AEOD RED B
A EPLICE [[DIOOE (N5409) T0 DIRECTION 5T CHFL” FIN Wi ] GRH | 1%
57 SPLICEJ (DOUE IH540) 10 DIRECT IGH 50T CHEH FIHH 00 WEL ]
[ HAZERD ST CH IMPOT 10 SPLICE K 100 RED B
59 HAZARD $WITCH OUTAUT T0 S PLICE L 1200 RED 18
[ SALICE KTO A COILAOS 11000 RED 18
il SPLICELTOSPLICE G 7.00 FED 15
52 IR W REVERSE TO 12WHARNESS 6 00 GRY | 12
[H CHTRL PROGHAMFIN 1 10 UASH P ROG PORT PIH 1 11000 RED B
[ CHTRL FROGRAWMFIN & T0 DASH F ROG PORT FIN 3 71000 BLK 5
[ CHTRL PROGRAMEFIN 2 10 UAZH P ROG PORT PIH 3 11000 WEL ]
[ CHTRL FROGRAMFIN 4 T0 DASH P ROG PORT PIH 4 TT6 00 GRY | 18
67 CHTRL FROGRAMFIN 5 T0 DASH FROG PORT FINE 11800 BLU 18
[ CHTRL FROGRAMFIN G T0 DASH FROG PORT FIN 6 11800 GRH | 18
[ CONTROLB-TO SPLICE H TEO0 BLK 12

P5 Parts Manual 2013




48V POWER HARNESS - P5 (Cont.)

m mm m - 23S

g 19 g = o

¥ 499 ¥ EXL:]

. MHELIYE EHN
£ EL £ .
- v - s e - M
A | _I "y i
L £9 L Y b i
Ad
1H0d HEWA LHOd THLND ALY
L1H0d ONIWWYHO0Hd HTTI0HINOD I
= s * TN 0L O UELLRAN 00 7

= “SELEANGD 21
TN 11 0008 a | fd B 301d5 | 04 SN M H AZH Ol
®an.Lom E
& T
menLon 4 iz
" ey B 1390148 LEEREES
oo 2 7 i [l
®an.Lom o E 2 g
L) T M OLLA O
x EEn J ﬂ
a0 o PELANT) | o |
N oL o) ITETS

@an.LoM n e | S— 28 OULE _|_
TN HALNEE 03 o .|n_|_ 5

B
=
B KT Y & T Y v
18 00 o 2 a1 F, g b - 'l
S LA
o8 E1Es L
o IALe Eas [ g

s
1
I3 Hl
z

EEENTS

]
]
|
1
£
g

H GOTELLNI S v

LT¥H LA O
wooTEIN—® — 8 =

o= rIAE .

WETHEd

HNCN UL EY

] s ——, |

EANCZNLL DY i

=] L

_|_|..||- [
WOLENNDD \\hﬂ|t o
THLND
Widst Ml REELTSY
at ™

FEEYTS
5
B ENaoN
NOLLTBIWLE: 0
2104 27 HOLIVE Tdw2eH o

5-3

EERAT]

P5 Parts Manual 2013



P/N 69526-13

LIGHT SWITCH
T

VAPER SWITCH | i
’_ = |

ACCESSORY HARNESS - P5

DETALD

COMY SUFPLY COnN
SEE prTAL,

O BUFPLY COHNH &2 —~—!
BT SFTAL P

FUEE BLOCHK

DC CONVERTER
CONMNECTOR #1

| LI TG SR TROL

HODULE

RF HEADLIGHT

Al
L2 |
OETAL K
LF HEADLIGHT
| e |

o == 33
L

DEaLL

= —

P5 Parts Manual 2013

WIFER MOTOR

P DRART LB T

R BETAL
RS S TCH P
; WAAHER TRNE
I
HARNESS CONTIMUED

S PLAT

WEE BTAS b

B

@ CATLET

FIGHT TURN SIGMAL

RF HEAHKGHT
WEE BFTAL K

E.2

O NEXT PAGE

i . LF HEADLIGHT
! SEE TAL |

LF TURS SIMAL
SEE pTTAL P

L RF TUEH SOMAL

m HMECELLg



ACCESSORY HARNESS - P5 (Cont.)

DC CONVERTER
CONNECTOR #2
‘_'—| LIGHTING COMTROL MODULE

DC CONVERTER #1 DC CONVERTER #2 [ o .

‘ |_ — I__I 3 )

2 &

|

=moo
B
¥

o i

DETAILLF

SPEED SENSOR
SEE DETAILN

e
=
[}
a
w
j}
B

DIRECTIONAL SWAITCH

+

E
w
o
I
H
T
Y
e
L)
i

Y
g
Ex
ZE
iz

UCENSE PLATE UGHT
SEE DETAILS

-
=
S
5
|
@
o %
% g
i
. [
% il -
Z 3 l
2
2
= — ()]
()
ER-
o8
H
=
a

DOME LIGHT BREAKDUT
-—

RIGHT REVERSE UGHT
SEE DETAIL T

bl

DETAIL J

P
l

RIGHT REAR STT
SEE DETAIL @

-

o

)

DETALE I DETAILQ

DETAILT I

(3

CIRCUIT WIRE WIRE | WIRE
ITEM DESCRIPTION NO. LENGTH * | COLOR. | GAGE
1 RT REAR TAIL (MEG) PIN 1 TO SPLICE A 1 17.00 BLK 18
2 BT REVERSE LIGHT (MEG) PIMN 1 T SPLICE A 2 15.00 B Lk 18
3 SPLICEATO SPLICEB 3 18.00 BLK 14
4 LIC PLATE LIGHT (NEG) TO SPLICE B 4 18.00 BLK 18
5 SPLICE B TO SPLICE & 5 19.00 BLE 14
G LT REAR TAIL (MEG) PIMN 1 TO SPLICE C fi 28.00 BLK 18
7 LEFT REVERSE LIGHT (MEG) PIN 1 TO SPLICE © 7 24.00 BLK 18
g LT REAR TAIL (FOS)FPIN 2 TOSFLICED g 32.00 BLU 18
] RT REAR TAIL (POS) PIMN 2 TO SPLICE D ] A7.00 BLU 18
10 LIC PLATE LIGHT (POS) TO SPLICED 10 40.00 BLL 18
11 LT REVERSE LIGHT (FOS) PIN 3 TO SPLICE E 11 30.00 LTHLU] 18
12 RT REVERSE LIGHT (PO5) PIM 3 TO SPLICE E 12 53.00 LTHLU]Y 18
13 LTREAR TURMLIGHTFPIN 3TOLCMPINB 13 142.00 GRMN 18
14 RTREAR TURNLIGHT PIN 3 TOLCM PIN D 14 177.00 GRY 18
18 DOME LIGHT BREAKOUT (P05 TO FUSE BLOCK 54 18 124.00 RED 18
16 DOME LIGHT BREAKOUT (NEG) TO SPLICE F 16 8.00 BLK 18
17 SFLICE CTO SPLICEF 17 22.00 BLK 14
18 PAR K BRAKE SW INPUT TO FUSE BLOCK 14 18 108.00 BRI 18
19 PARK BRAKE W OUTPUT TO PARK BRAKE LIGHT FOS 19 115.00 BRWMN 18
20 DIRECTIONAL 3WITCH REY TO REY LIGHT RELAY COIL PIMN 86 (MEG) 20 95.00 GRY 18
21 SPEED SEMECR PIMAPOS) TO FUSE BLOCK 54 20 75.00 RED 18
22 SFEED SENSOR FIMN B (MEG) TO SPLICE F 22 99.00 BLK 18
24 SPEED SENSOR SIGHAL FIN CTO DISPLAY PIN H 24 TE.00 el 18

P5 Parts Manual 2013
5-5




ACCESSORY HARNESS - P5 (Cont.)

CIRCUIT WIRE WIRE | WIRE
ITEM DESCRIPTION NO. LENGTH * | COLOR. | GAGE
26 LF TURM SIGMAL (POS) PIN 3 TO LCM PIN A 25 56.00 GRM 18
26 LF TURM (NEG) PIMN 1 T SPLICE H 26 23.00 BLE 18
27 LF HEAD LIGHT {MEG) TO SPLICE H 27 23.00 BLK 18
28 LH HEADLIGHT LW BEAM TO SPLICE| 28 34.00 BLU 18
29 RUMMING LIGHT SPLICE TTO TAIL LIGHT SFLICE D 29 133.00 BLU 18
30 RH HEADHLIGHT LOW BEAM TO SPLICE | 30 20.00 BLU 18
31 LOWW BEAM QUTPUT SWITCH BS TO LOWY BEAM CIRCUIT SPLICE | Kl 50.00 BLL 16
32 LF HEAD LIGHT HIGH BEAM T SPLICE J 32 30.00 LY 18
33 RF HEAD LIGHT HIGH BEAM TO SPLICE J 33 16.00 LW 18
34 HIGH BEAM CQUTPUT SWITCH B3 TO HIGH BEAM CIRCUIT SPLICE J 34 54.00 LYY 16
35 RF HEAD LIGHT (WEG) TO SPLICE K 35 24.00 BLK 18
36 RF TURMN LIGHT (MEG) FIN 1 TO SPLICE K 36 38.00 BLK 18
37 SPLICEH T SPLICE K ar 15.00 BLE 16
38 SFLICE KTO SPLICEL 38 23.00 BLK 16
39 RF TURN LIGHT (POS) PIN 3 TO LCM PIN E 39 56.00 GRY 18
40 BRAKE INPUT SYWITCH TO SPLICE M 12V POS 40 22.00 ORG 18
a1 BRAKE OUTPUT SWITCH TO LCM PIN F BRAKE INPUT a1 13.00 ORG 18
42 FLISE BLOCK 154 TO SPLICE M 42 5.00 RED 14
43 HORM (POS) TO HORM QUTPUT SWITCH (a3) 43 §2.00 VI 18
44 HORM (MEG) TO SPLICE L 44 10.00 BLE 18
45 SPLICE M TO REY LIGHT RELAY COIL PIM 85 (PO 5) 15 2.00 RED 13
46 SPLICE MTOREY LIGHT RELAY COMMOMN PIN 30 L1 5.00 LW 18
47 REY LIGHT RELAY SWWITCHED FPIM 87 TO SPLICEE 47 122.00 LW 16
48 D CONVERTER 1 PIN 1 (MEG) OUT TO SPLICE L 48 12.00 BLK 12
49 DC COMVERTER 2 PIN 1 (NEG) OUT TO SPLICE L 49 12.00 BLK 12
50 DC COMYERTER 1 PIM 2 (POE) OUTTO SPLICE N 50 16.00 RED 12
51 DC COMNVERTER 2 PIN 2 (FOS) OUT TO SPLICE M 51 16.00 RED 12
52 SFLICE N TO FUSE BLO CE COMMOMN BLS 52 14.00 RED 10
53 DC COMVERTER 1 PIMN 2 (NEG) INTOQ CONY SUPPLY CONM T PIN B 53 19.00 BLE 16
54 DC COMVERTER 2 PIN 3 (MEG) IN TO CONY SUPPLY COMNMN 2 FIN B 54 19.00 BLK 16
55 DC CONVERTER 1 PIN 4 (POS) INTO CONY SUPPLY COMNMT PIN A 55 19.00 RED 16
ol OC COMYERTER 2 FIM 4 (POSY INTO CONY SUPFLY COMM 2 PIMN A ol 19.00 RED 16
57 CORNY SUPPLY CONMMN 1 (POS) PINATO DISPLAY PIMN D 57 62.00 RED 18
58 COMNY SUPPLY COMMN 1 (MEG) PIN B TO DISPLAY PIMN C 58 £2.00 BLK 18
549 LEFT TURM INDICATOR LS FIM G TO DISPLAY PIMA LEFT INDICATOR 549 46.00 GRMN 18
60 RIGHT TURMN INDICATOR LCM FIN H TO DISPLAY FIN B RIGHT INDICATOR 60 46.00 GRY 18
g1 FUSE BLOCK 8 ATO DISPLAY PINME 12V POS INPUT 1 §1.00 ORG 18
52 CISPLAY FIM F (12% MEG) TO SFLICE P 52 21.00 BLE 13
63 PARK BRAKE LIGHT MEG TO SPLICE P 63 27.00 BLK 18
54 SPLICE @ TO SPLICE M 54 58.00 RED 16
55 12% P05 SPLICE @ TO RUNMNING LIGHT POS IMPUT SWITCH thd) 55 10.00 RED 13
66 12 POS SPLICE @ TO LOW BEAM INPUT SWITCH (h1) 66 10.00 RED 16
57 12 POS SPLICE @ TO HORM INPUT SWITCH (at) g7 10.00 RED 18
53 12% FOS SPLICE @ TO HIGH BEAM IMPUT SWITCH (B2) 53 9.00 RED 16
69 12 POS SPLICE @ TO FLASH TO PASS INPLUT SWITCH (A1) 69 9.00 RED 16
70 RIGHT TUR M SIGHAL SWITCH (A2) TO LW PIM M RIGHT TURM SIGHAL INPUT 70 58.00 GRY 18
71 LEFT TURM SIGMNAL SWITCH (A4) TO LCMW PIN LLEFT TURN SIGMNAL INPUT 71 58.00 GRMN 18
72 TLURM SIGHAL IMPUT SWITCH (A5 TO 12V FOS SPLICE @ 72 9.00 RED 16
73 104 FUSE BLOCIK 12V POS TO SPLICE F (WASHERAMIPER CET) POS 73 45.00 RED 16
74 |WASHERMIPER 12V POS COMMOMN INPUT SWITCH (B3) TO SPLICE R (WASHERMIPER CKT) FOS 74 32.00 RED 18
75 SFLICE LTO SFLICE P 75 30.00 BLK 14
76 SPLICELTOQ SFLICEB 76 147.00 BLIE 14
i WIPER HIGH SPEED OUTFPUT SWITCH (BE) TOWIPER MOTOR PIN 1 HIGH SFEED 7 44.00 BLU 18
78 WASHER SWITCH (B2) TOWASHER TANMK MOTOR (POS) 78 53.00 WHT 18
74 WASHER TAMI (MEG) TO SPLICEFR 74 20.00 BLE 18
a0 12% POS SPLICE R TOWIPER MOTOR PIM 4,12V POS SUPPLY a0 12.00 RED 18
g1 WIPER PARK OUTPUT SWITCH (A5 TOWIPER MOTOR PIMN 8§ PARE g1 44.00 YEL 18
22 WIPER Loy SPEED QUTPUT SWITCH (Boy TOWIPER MOTOR PIMN 2 LW SFEED 22 44.00 GRMN 18
a3 12¢ NEGWIFER MOTOR PIN 3 TO SPLICE P a3 17.00 BLK 18
g4 12V OUTLET (POS) TO FUSE BLOCK 104 g4 56.00 RED 18
a5 12 QUTLET (MEG) TO SPLICEF a5 16.00 BLE 18
86 HAZARD SWITCH INPUT TO SPLICE L 86 61.00 VIO 18
a7 HAZARD SWITCH OUTPUT TO L PIM | ar 56.00 VIO 18
[k RUMMIMG LIGHT SWITCH (h3) TO RUNMMING & TAIL LIGHT CET SFLICE T [k 16.00 LU 13
a9 LT TURMN SIGNAL B PIN 2 TOSPLICET g9 59.00 BLL 18
40 RT TURM SIGMNAL (FYPIN 2 TO SPLICET a0 §9.00 B 18
91 Do COMYERTER 1 PIM 1 (MEG) OUT TO DS CONYERTER 1 FIM 3 (MEG) I 41 4.00 BLE 16
92 DC CONYVERTER 2 PIN 1 (NEG) OUTTO DC CONVERTER 2 PIN 3 (NEG) IN 92 4.00 BLK 16
43 BATTERY (B+) LCM PINJTOQ SPLICE M12¥POE 43 19.00 RED 18
44 GROUMND LCW PIN W TO SPLICE L 44 15.00 BLE 13

P5 Parts Manual 2013

5-6




ACCESSORY HARNESS SCHEMATIC - P5 (Cont.)

LF TURN BIGNAL

LEF THEADLIGHT

!

mo
H

\sanas

BRAKE SWITGH

1 / I

HAZARD SWITCH

H

]

CONVERTOR
SUPPLY CONN#2

CONVERTOR
SUPPLY CONN#1

RIGHTHEAD LIGHT

@

E3

mo

RF TURN SIS NAL

A

s

13

EErS

name

LHan
A3 35 83NN

[Fqll
Ty

DC CONVERTER #2

FIEdFIE

DC CONVERTER #1

%ﬂqu

& o

FUSE BLOCK- MTA

n3enis

23N Azl
NOWRD T,

b
632,
2
[
o

c
£
= E
° E
=) gz o
5 + 3 2l | o sofl us 2
= Bz g T g d 63 =
a éL 2 ) J 2 =
A% - —
N \\l -
[ LN ]
T : o
-
g
______ : o
r : T Tl t
il 2
F N — i LRI =
é§ E% I q
* 3
m &
23 3 z
S ====a 2
gr | 15 F] g
EF (y 15 2 @
2 i = by
S [ 8
2
z H
B
4 =
- - N
H E g £

-

W

LEFT REAR STT

LEFT REVER SE
LGHT

P5 Parts Manual 2013

5-7

)
)

RIGHTREVERSE
UGHT

RIGHT REAR STT




HARNESS TURN SIGNAL ADAPTER - P5
P/N 69524-13

CIRCUIT WIRE WIRE |(WIRE
ITEM DESCRIPTION HO. LEHGTH *|COLOR [GAGE
1 LH TURM INDICATOR LIGHT (+) TO DISPLAY ADAPTER CONN FIN A 1 E] GRMN 18 5
2 LH TURM IMDICATOR LIGHT (-7 TO SPLICEA. 2 5 BLE 18 L
3 RH TURM MDICATOR UGHT i+) TO DISPLAY ADAPTER CONM FINE 3 9 GRY 18 L
4 FH TURM INDICATOR LIGHT (-) TO SPLICE A E 5 BLK 18
5 SPLICE & TO DISPLAY ADAPTER COMM PIMF 5 4 BLE 18 ® F © @
b i
OOEA)
CONNECTOR @
O l=a N P Vaumm
— ) S 1) 3
= ~ ®
LH TURN SIGMNAL ( g) 1 A
INDICATOR DISPLAY ADAPTER
CONMNECTOR
RH TURN SIGNAL =
INDICATOR J

P5 Parts Manual 2013

SPLICE A

5-8



SPEEDOMETER ADAPTER HARNESS- P5

REAR VIEW OF CONNECTOR
——

CONNECTOR

CONNECTOR

0.00 11.00 13‘00
L 10 SPLICE A SPLICE C
BE— m@
) [ :;f>| \:;I )::{ :'O 5_
12

=

SPLICE D 12
13 SPLICEB
14
CONNECTOR

REAR VIEW OF CONNECTOR

REAR VIEW OF CONNECTOR

10K OHM, 1/2 WATT
= RESISTOR
CIRCUIT| WIRE WIRE |WIRE
ITEM DESCRIPTION NO. |LENGTH*|COLOR|GAGE
1 ADAPTER CONN PIN ATO LH TURN 516 POS 1 14 GRN 12
2 ADAPTER CONN PIN B TO RH TURN SIG POS 2 14 GRY | 18
3 ADAPTER CONN PINE TO SPLICE B 3 2 BLK 18
4 ADAPTER COMN PIN F TO SPLICE A 4 6 ORG 18
5 ADAPTER CONN PIN H TO SPLICE C 5 2 VI0 12
[ SPLICE B TO PULL UP RESISTOR CONN. PIN 1 8 3 ) 12
7 SPLICE C TO PULL UP RESISTOR CONN PIN 2 7 3 ORG 12
8 SPLICE B TO SPLICE D 8 8 ORG 18
g SPLICE C TO SPEEDO CONN PIN & ] 11 ) 18
10 SPLICE D TO SPEEDO CONNPINF 10 3 ORG 18
11 SPLICE D TO SPEEDOQ CONN PIN D 11 3 ORG 18
12 SPLICE ATO SPEEDO CONN PIN B 12 7 BLK 18
13 SPLICE ATO LH TURN SIGNAL NEG 13 8 BLK 18
14 SPLICE ATO RH TURN SIGNAL NEG 14 ] BLK 18
LH TURN SIGNAL RH TURN SIGNAL
S /"/ 11—
13 14
SIGNAL | A 9 2
12/24V NEG | B 12 SPLICE A
(NOT USED) |C
LAMP |D 1M 3
NOT USED) |E 8 SPLICE B L — 4
( SPLICE D 6
12124V POS | F 10
[o} 7 o —
SPLICE C

P5 Parts Manual 2013

[z[o[n[m[o]o[=]>]

LH TURN SIGNAL
RH TURN SIGNAL
48V (-)

48V (+)

12V (+)

12V ()

(NOT USED)
SPEED SIGNAL



BATTERY - P5

NOTE: TORQUE
TERMINAL BOLTS TO 100
IN. LBS.

ITEM CPC P/N DESCRIPTION QTY SEATS P/N
1 66014-03 BATTERY, 6V, DEEP CYCLE, (US-2200) 8 719229
2 66363-14 PLATE, BATTERY HOLD DOWN 2 513002
3 70099-88 CABLE, 4GA X 8.75", 5/16" TERM 5 709004
4 66561-90A | ROD, BATTERY HOLD DOWN 2 709059
5 70351-88 CABLE, 4GA X 16.75", 5/16 TERM 2 709600
6 66200-10 BATTERY, 6 VDC, AGM, SEALED 8 760586

B6A* 66005-03 BATTERY, 6V, DEEP CYCLE, (US-145) 8 719231

7 10043 CABLE TIE, BLACK, .18 X 11 - 3/4, STD, 50LB 5 719504

6256 WASHER FLT STAINLESS .28X1.375X.06 2 719786

9 7680 NUT 1/4-20 NE 316 STAINLESS NYLON 2 719876

10 70083-13 CONTROLLER CONNECTOR ASSEMBLY 1 760845

11 6085 WASHER, 5/16 LOCK 16 781621
*NOT SHOWN

P5 Parts Manual 2013
5-10




? /"“\

}

TO BATTERY

LED & LABEL POSITION WILL BE LOCATED
ADJACENT TO THE CHARGER AC RECEPTICLE

ITEM CPC P/IN DESCRIPTION QTY SEATS P/N
1 70036-05 ASM, CHARGER CORD W/ RECEPTACLE (See 1 467405
note)
2 3787-B SCREW,1/4-20X3/4,HHCS,G5,BLK150 4 719636
3 6703-B WASHER,1/4,SAE,F/W,BLK MAX 719811
4 7686 NUT, 1/4-20, NYLOCK, GA, YWZC 719879
CHARGER, DELTA Q - 48V W/LED
5 66583-12 PROGRAMMED FOR US BATTERIES 1 760742
CHARGER, DELTA Q - 48V W/LED
5A 66582-12 REPROGRAMMED FOR AGM BATTERIES 1 467839
6% 66100-10 EXTENSION CORD, 9’ GFCI 1 760620
7 9951 CR-174 CLIP & RING 1 781989
8 66584-12 LED FRONT LABEL 1 760754
9 66029-12 CORD, LED REMOTE 1 760817
*NOT SHOWN

NOTE: Assembly composed of power plug receptacle (P/N 66034-02) & 6’ charger cord (P/N 66493-03).

P5 Parts Manual 2013

5-11




SEVCON DC POWER SYSTEM - P5

S — 3
2l o
AT
o KR e
. T A #
0 . |~ R £

Ry '/

s

: Pz oy

L— / s
ITEM CPC P/N DESCRIPTION QTY SEATS P/N
1x* 56910-10 ASSEMBLY, LOCK STEERING KEYSWITCH 1 467694
2 69520-13 ASSEMBLY, SEVCON DC CONTROLLER 1 467867
66364-14 DIRECTION KNOB BRACKET 1 515352
4 4017 SCREW, 5/16-18 X 1 HH CAP, GRD-8, YLW 2 708085
Gx* 74865-02 SINGLE DIODE ASSEMBLY 1 709598
6 * DECAL, DIRECTIONAL SWITCH 1 712278
7 3787-B SCREW,1/4-20X3/4,HHCS,G5,BLK150 1 719636
8 6702-B WASHER,5/16,SAE,F/W,BLK MAX 2 719810
9 6703-B WASHER,1/4,SAE,F/W,BLK MAX 1 719811
10 7036-B WASHER LOCK 1/4 REGULAR BLK ZINC 1 719834
11* 7041-B WASHER,5/16,REG-SPRG LOCK,BLK MAX 2 719838
12 69522-13 SWITCH, DIRECTIONAL 1 760833
13 69523-13 KNOB, DIRECTIONAL SWITCH 1 760888
14 7540 NUT, 5/16-18, CAGE, TRIBLK 2 782044
15 * BRACKET, CONTROL BOX, LH 1 515561
16 * BRACKET, CONTROL BOX, RH 1 515562

* SPECIAL ORDER

*NOT SHOWN

P5 Parts Manual 2013
5-12



SEVCON DC CONTROLLER ASSEMBLY - P5

/

o

LERIEERAERRY

P5 Parts Manual 2013

5-13



SEVCON DC CONTROLLER ASSEMBLY - P5 (Cont.)

ITEM CPC P/N DESCRIPTION QTY SEATS P/N
1 69537-14 CONTROL BOX 1 311894
2 69536-14 COVER, CONTROL BOX 1 515560
3 70099-88 CABLE, 4GA X 8.75, 5/15' TERM 2 709004
4 70105-89 CABLE, 4GA X 61.50", 5/16" TERM 2 709411
5 71466-02 CONTACTOR, SINGLE - 48V COIL 1 709590
6 32973-04 WIRE MARKER, F1 BRADY 2 719330
7 32972-04 WIRE MARKER, F2 BRADY 2 719331
8 29284-04 MOLDING, BLACK 2 719355

g** 10043 CABLE TIE, BLACK, .18 X 11 - 3/4, STD, 50LB 1 719504
10 2685-W SCREW, 10-24 X 5/8 HWH TRD ROL 4 719586
11 32970-67 WIRE MARKER, A1 BRADY 2 719600
12 32971-67 WIRE MARKER, A2 BRADY 2 719601
13 3787-B SCREW, 1/4-20X23/5 HHCS, G5 2 719636
14 6703-B WASHER,1/4,SAE,F/W ,BLK MAX 4 719811
15 6716 WASHER #10,SAE,F/W,BLK MAX 6 719812
16 7036-B WASHER 1/4 LOCK 6 719834
17 7624 NUT 10-24 GR A NM MACH NYLON LOCK 6 719870
18 71581-84 WIRE MARKER, POSITIVE 3 749180
19 71582-84 WIRE MARKER, NEGATIVE 1 749181
20 71408-96A AUDIBLE ALARM - 12/48 VDC 1 759831
21 72431-08 CONT, SW60, 48V COIL 1 760008
22 71420-12 CABLE ASSY,10GAX51.0,1/4" TERMS 2 760221
23 47895-05A CONTROL, SEVCON REGEN, B, HP, 24-48V 1 760576
24 72430-12 FUSE, ANN 300 AMP 1 760788
25 69521-13 48V POWER HARNESS, PARAGON, DC DRIVE 1 760835
26 70083-13 ASM, CONNECTOR CONTROLLER 1 760845
27 72474-13 HOLDER, FUSE ANN/ANL 1 760887
28 6055 M5 FLAT WASHER 2 781407
29 4024 M5X12MM HHCS 2 781413
30 19147-13 REVNUT, 1/4-20 7 781598
31 925 SCREW, #10-24X1 PFH 2 781603
32 4025 SCREW, 1/4-20X1 BSHCS 4 781999

* SPECIAL ORDER

*NOT SHOWN

P5 Parts Manual 2013

5-14




12V ACCESSORY PANEL - P5

except has only 1 Item 6, DC/DC Converter))

ITEM CPC P/N DESCRIPTION QTY SEATS P/N
1 * ACCESSORY PANEL 1 515678

2 69001-76A HORN,12V (2 TERMINAL) 1 709089

3 3787-B SCREW,1/4-20X3/4, HHCS, G5, BLK150 5/9 719636
4 6703-B WASHER, 1/4,SAE,F/W,BLK MAX 5/9 719811
5 7724-B NUT 1/4-20 GR A SERRATED FLNG LOCK 5/9 719887
6 69642-05 DC/DC CONVERTER - 12V OUT/INP 36/48V 1/2 760378
7 69525-13 FLASHER, TURN/HZD/DRL/BRK 1 760829
8 . 1%/ ACCESSORY PANEL DUAL (Includes ltems 1 1 467900
gk . 12V ACCESSORYPANEL (Includes Items 1 — 7 1 468802

* SPECIAL ORDER

*NOT SHOWN

P5 Parts Manual 2013

5-15




DIRECTIONAL SWITCH AND KNOB

ITEM CPC P/N DESCRIPTION QTY SEATS P/N
1 69522-13 SWITCH, DIRECTIONAL 1 760833
2 69523-13 KNOB, DIRECTIONAL 1 760888
3 74865-02 SINGLE DIODE ASSEMBLY 1 709598

P5 Parts Manual 2013

o
SULATED — fe————— 1.50 REF ————= \—14-16 GA 14" FULL

5-16

FEMALE TAB TERMINAL

Y NSULATED




FOUR 12V BATTERY HARDWARE- P5

ITEM CPCP/N DESCRIPTION QTY SEATS P/N
1 66363-14 PLATE, BATTERY HOLD DOWN 2 513002
2 * BRACKET, 8V HOLD DOWN 4 515617
3 * BRACKET, BATTERY SPACER 2 516030

4rx 70099-88 CABLE, 4GA X 8.75 1 709004
5 66561-90A ROD, BATTERY HOLD DOWN 2 709059
6' 70351-88 CABLE , 4GA X 16.75 2 709600
7 2551-W SCREW, 1/4-20 X 1, HHCS , G5, YWZC 150 1 719564

3987-BS SCREW, 5/16-18 X 3/4 HHCS, GR 5 4 719642
9 6256 WASHER FL T STAINLESS .28X1 .375X.06 2 719786

10 6702-B WASHER, 5/16 ,SAE,FN-I,BLK MAX 8 719810
11 6703-B WASHER, 1/4,SAE,FN-I,BLK MAX 2 719811
12 7680 NUT 1/4-20 NE 316 STAINLESS NYLON 2 719876
13 7686 NUT, 1/4-20 , NYLOCK, GA , YWZC 1 719879
14 7739 NUT, 5/16-18,UN ,NYLOK,NE,GA,BLKMAX 4 719892

15 70083-13 ASSY, CONTROLLER CONNECTOR 1 760845
16 N/A 12V BATTERY HARDWARE (Includes above) 1 192795A

* SPECIAL ORDER

* NOT SHOWN

P5 Parts Manual 2013

5-17




HIGH OUTPUT CHARGER 48V- P5

ITEM CPCP/N DESCRIPTION QTY SEATS P/N
1 * CHARGER, 48V, HIGH OUTPUT, PC 1 761066
2 * PRO CHARGER BRACKET LH 1 515757
3 * PRO CHARGER BRACKET RH 1 515758
4 2531 SCREW, #10 X 5-8, PPH, TA, ZC 6 719058
5 6417-W WASHER, FLT STL BLK ZNC .391 X 1.125 1 719797

6** 10043 CABLE TIE, BLACK, .18 X 11 - 3/4, STD, 50LB 5 719504
7** 66619-14 ASM, CHARGER INTRLK HARNESS 1 468836
8 66220-14 KIT, HIGH OUTPUT CHARGER, PC (Includes above) 1 192698U

* SPECIAL ORDER

*NOT SHOWN

P5 Parts Manual 2013

5-18




MAIN HARNESS - P5
P/N 69521-13

CHTRL PROG PORT
(SEE WIEW 11

-
g0
Gie
B Eha
AU CONTACTOR (i a? ??ﬁ
MEIN wo u
Coll MES) g&' I §
w
WA IN CONTACTOR h=
3 colt fo
g P, & . 3
= e =
- ]
ES L]
5 zE N
g; , T o
E Fag] W
'_I__IE — [&]
5Lu = En: =
£l & =z, -4 @
@ 2 £ wl g@ oizy &
5z 2 G
g ) z spLG'H &
o
& 2
0 = =
i 2 -
JE =
2=~ =
g2 2 [
EG g a
oEE
ENCODER
[SEE“AEW A) - BT 00
i ]
%—EE 3¢ ==E =

STRCBE LIGHT BRE&RCOUT
(SEE WIEW H)

55,00
|

t,'-:l.@
=]
' % EAT INTERLOCK

HOUR
METER

DASHPROG PORT
(SEEMBEW I

%

SVETEW
LED

4
&
W A 2 [
o 148.00
3
A
‘
POWER
— ST CH
— - %% | '
Lan HORM
9 CIRCUIT CaP SWWITCH
HOUEING
(5 EEIEN B)

P5 Par 5.19



MAIN HARNESS - P5 (Cont.)

CIRCUm W' IRE WIRE | WIRE
NO. DESCRIFTION FIRET TERMIMAL SECONDTERM IMAL LenaTH* | covor | sece
1 FUSE BLOCK CONTRL FUSE 1A TO CONTROLPINA AT A4 MAOLER PIN (1) o0 RED 18
2 SPLICE [CDIODE IN3404TO CONTROL PIN 2 16-13 SPLICE FOLER PIN 17 51.00 GRH I
3 DIRECTION SuMiTCH "L"(REVERS ETO COMTROLFPIN 2 PACEARD (9 FAOLER PIN 013 57 00 GRY 1%
4 LA0 PIM 2 TO COMTROL PIM 4 AP 5 OCKET (2) MWOLEX FIM (1) a0 oo ELU 18
[ SAFETY IMTERLOCKE TO COMTROL PIM & 18-20 GATM FILF. MWOLEX FIM (1) 19 00 HLE 18
G SPLICEJDIODE ING404 TO CONTROL PIM & 16-13 SPLICE FAOLER PIN 019 5300 ORG 13
7 STATUS LED (MEG) TO CONTROL PINF 18-20 GAZAG"FLF. MAOLEX PIM (13 109 00 HLE 138
& SPLICEFTO COMTROL PIHE 16-13 SPLICE MWOLER PIM (1) 1400 BLE 18
g REVALARM (NEG)TO CONTROLPING 16-18 GATA"F.LF. FOLER PIN 01 3300 BLE 15
10 LAD PIM 2TOCONTROLPIN D AP SO0 KET (23 FAOLER PIN 017 a0.00 GRH IE
12 SPLICE ATOCONTROLPIM1Z 16-12 SPLICE MWAOLEX FIM (1) G200 RED 18
16 SPLICEB TO COMTROL PIM 16 16-12 SPLICE MWOLEX FIM (1) G200 GRH 18
149 FOWER SWTCH " A" AL CONT COILPOS 16-12 GATA"F.LF. 1618 GA1M FIF. 135 00 RED 13
20 FOMFUSERLOCK 1244P TO POMER SWITCHE WAT A4 16-18 GA1M" FIF. 123 00 RED 138
21 OIRECTION ST CH"B" (COMAONITO SPLICE E PACKARD (90 16-18 2 PLICE 10400 BLE 18
22 SAFETY INTERLOCE TO SPLICEG 13-20 GATH"F .M. 16-18 SPLICE 1800 BLE 15
24 STATUS LED (POSITO SPLICED 13-20 GAZAG"FLF. 16-18 SPLICE 20 00 RED I
i REVALARM PO TO SPLICE D 16-18 GATA"F.LF. ZND TERM CIRCUIT 24 5400 YEL 13
26 SPLICE ATO RESISTOR PLUG 15T TERM CIRCUIT 12 DEUTECH S0CKET(5) 200 HLE 18
a7 SPLICEBTORESISTOR PLUG 15T TERMWCIRCUIT 16 DEUTSCHSOCKET (51 2.00 BLE 12
18 SPLICEATOEMCODER PLUG (PIN & 15T TERM CIRC LT 12 DEUTECH SOCKET (61 5.00 RED 18
29 SPLICEB TOENCODER PLUG (FIN B} 15T TERMCIRCUIT 16 DEUTECH S0OCKET () 6.00 GRHN 18
20 EHCODER PLUG (PIN CHTO SPLICE G DEUTSCH S 0CKET (6) ZND TERM CIRCUIT 22 G1.00 BLE 15
EX] SPLICE F TO HOUR METER (HEG 15T TERM CIRCUIT & 1820 GA1MH"FF. 29 00 BLE I
EF SPLICE FTO AN COIL(HEG) 15T TERM CIRCUIT 2 1520 GATMEFILF. 3600 BLE 13
EE HOUR METER (PO TO SPLICED 16-18 GATA"FLF. MO TERM CIRCUIT 24 2400 RED 18
a4 WAAM COIL(FOS)TO SPLICE D 16-18 GATH"FLF. MO TERM CIRCUIT 24 A1.00 RED 18
ki) SPLICEDTO POMFUSLE BLOCK S AP 2 MO TERM CIR CLT 24 AT 42 00 RED 18
kel SPLICED TO LAD FIM 4 ZMOTERM CIR CLIT 24 AP SOCKET 20 fi1.00 RED 138
a7 CONTROL B- TOSPLICEG 10-12 GASAG RING TERM (72 2ZND TERM CIRCUIT 22 1300 BLE 12
28 bl AH CONT T O AL hiIN 10-12 GASME RING TERM (73 10-12 GA1/4 RING TERMIT ) 13.00 RED 10
40 SPLICEG TO ALK COIL ZHOTERMCIRCUIT 22 1520 GATMS"FIF. 26 00 BLE IE
41 SPLICEETO SPLICEG ZHO TERMCIRCUIT 21 MO TERM CIRCUIT 22 100 00 HLE 16
42 FOMFUSEBLOCKSATO STROBE (PO%) AT A0 16-18 GATMFLF. 42.00 RED 18
43 FOMFUSEBLOCK 10ATO OC CONVERTER 1 RAT AL FACEARD TERM G 125 00 RED 16
44 FOMFUSERLOCK 10 ATO OC COMWERTER 2 WAT A% PACKARD TERMCE) 12500 RED 16
44 POM FUSE BLOCK 1ATO BOI(POE) hAT A 18-20 GALMFIF. 12400 RED 18
4 POM FUSE BLOCKSATO HORN SWITCH AT A0 1613 GA1MS"FIF. 122 00 BRWY 15
47 STROBECHEGITO SPLICE H 16-12 GATA"FLF. 16-18 SPLICE T8 00 BLE I
48 L0 PIM 1 TO SPLICEH AP 5 OC KET (2) MO TERM CIRCUIT 47 2300 HLE 18
40 SPLICEHTODC COMNWVERTER 1 2 MO TERM CIR CU T 47 PACKARD TERMCE) 44 00 HLE 16
50 SPLICEHTODOC CONVERTER 2 ZMOTERM CIRCUIT 47 FeCKARD TERM Y <43 00 BLE 16
i1 SPLICEE TO BOICHEG) ZHOTERMCIRCUIT 21 18-20 GA1MFIF. 10.00 HLE 138
52 SPLICEHTO 48 HORMN(NEG) ZHOTERMCIRCUIT 21 16-18 GALMFIF. 15 00 BLE 18
53 S3WHORMPOS) TO HORH ST CH 16-18 GATM"FLF. 1613 GA1MSFIF. 47 00 BRH 15
54 AU CONT SWATCHED TO S PLICER 10-12 GATH RING TERM (73 FIRST CIRCUT SPLICE W 1250 RED 12
Sdh SPLICER TO FUSE BLOCK 54 ZNDO CIRCUIT SPLICE b RATAE) 7A0 RED 13
A48 SPLICEM TO FUSE BLOCK 105 ZRO CIRCUM SPLICE M WATA (4 7.0 RED 18
54C SPLICEM TOFUSEBLOCK 104 4TH CIRCUM SPLICE b hATAL4) 7.A0 RED 13
540 SPLICER TOFUSE BLOCEK 14 STH CIRCUIT 5P LICE hd AT 740 RED 18
S4E SPLICEM TO FUSE BLOCK 64 GTH CIRCUIT 5P LICE b WA 740 RED 18
4F SPLICER TO FUSE BLOCK 5 A 7TH CIRCUIT SPLICE b RATA4) 7.A0 RED 15
55 CHARGER INTERLOCKETO POM FUSEBLOCK 14 12-20 GATH F.IM. RATA 4 55 00 RED I
56 SPLICE IEDIODE IN24043 TO DIRECTION SWATCH "FL" PIM b2 DIODESPLICE PACEARD () 5.00 GRH 1%
57 SPLICE J(OIODE ING404)TO DIRECTION SWATCH "FH" FIN H OIODE &P LICE PACEARD () .00 YEL 18
52 OIR 2 REWERSETO 12 HARMES & ZMOTERMCIRCUIT 3 18-20 GATMF L. 5.00 GRY 18
53 CHTRL FROGRAPINT TO DAGH PROG PORTPIM 1 WAOILEX FIMN (1) WOLEX (107 119 00 RED 18
54 CHTRL FROGRAPINZ TO DAGH PROG PORTPINZ WAOLEX FIMN (1) WOLEX (107 11900 HLE 138
64 CHTRL PROGRAWVPING TO DASH PROG PORTPIN WOLEX PIN (1) WOLEX (107 11900 YEL 18
14 CHTRL PROGRAWPIN 4 TO DAGH PROG PORTPIN 4 WAOLER PIMN (1) WOLEX (107 11900 GRY 15
57 CHTRL PROGRAVPING TO DAGH PROG PORTPINS RAOLER PIMN (1) WOLEX (107 11900 ELU IE
52 CHTRL PROGRAPING TO DAGH PROG PORTPING WOLEX FIN (1) WOLEX (107 11900 GRH 18
59 CONTROL B- TO SPLICEH 15T TERM CIRC UIT 37 MO TERM CIRCUIT 47 7300 HLE 12

P5 Parts Manual 2013

5-20




MAIN HARNESS - P5 (Cont.)

SPLICE M
Ji 1

=PLCEE

3

T 1Zv HARNEES FO R,
0 GO NVERTERE.
2 G ONVERTER [0 FTIONAL

BATTERY
PACK

SPLICE D

POLAER.
D ETRIBUTION
MODULE PG
15 PIN
CHTRL
E:H..d..-'lmullﬂ'.!ﬂil— CONNEZTOR
A A e
[ _
Hxn “ EPLEE| g e
" s ! J|_| 2
[ 1 oo |
ey 1.
llll 1 PLEl T 5 3
‘
\O INTERLOG
rf WFTINALY 5
g
7
-y
| I i
x, 1= - B g
N_. | N | 5
PU—
RESALARIN
= |® 10
_ 1"
HOUR. EPLIGE A 12
METER
OFTIONALY y&
. = i 13
H.|®.|u_ 4 By 3 imorm
SPLICE F we T ouw ™
] T
= i
d 15
SPLICE 8 - 5

K=
—1 .

CONTROLLER PROGRAMMING PORT

=]

FUD (ACTIVE Lo

REN (RO TIVELOUY

PERAL B0

SAFETY INTERLOCK

HIZPEED (FCTIVE L)

STHTUS: LED B ()

M Co 1L BG)

REVALARM B (-3

S EL ERATD R SIENAL

NOTUSED

EWCOD ER B (+)

NOTUSED

NOTUSED

NOTUSED

EWGO D B SIENAL

DASHFPORT

CHTRLPORT
[ ] 82
q 64
q 1]
i a1
M 67
M 68

P5 Parts Manual 2013

5-21



ACCESSORY HARNESS - P5
P/N 69526-13

CONW SUPPLYyY CONM#2
SEE DETAIL F

FUSE DESCRIPTIONS

DOME LIGHT

PARKIMNG BRAKE LIGHT (OPTIONAL)

CONY SUPF LY CONN #1
SEEDETAILE

FUSE BLOCK

i COWER

DC CONWVERTER #1
SEEDETAILG

[C CONVERTER #2
SEEDETAIL H

¥ i
[SEL SPEED SENSOR (OPTIONAL) am,
9 REWERSE UGHT @.._.:
5 =
o= LIGHTING REL&Y e =
o
e RESERWED CIRCUITS 524 - 525
WIFER MOTOR
sl YWIPERAVASHER SEE DETAIL N
——— LIGHTING CONTROL
2o 12% QUTLET [OPTIONAL) HODULE
SEEDETAILI
LIGHT S TCH BRAKE SWITCH%B:I:
LIGHT SWTCH SEE DETAIL 6
SEE DETAILA =
WASHER TANK
@‘: =
(E!
CONTINUED
- NEXT PAGE
WIFER SITCH 3
SEEDETAILC g =
HAZARD S0 ITCH A
=3 I
e -
6o .
= ﬁ E
PARK BRAKE LIGHT @'/ I
yal I'_ LF HEADLIGHT
T2 OUTLET _.| SEEDETAIL L
oLy
LF TURN S16HAL
SEEDETAILP
= EIEE

P5 Parts Manual 2013

5-22

RF HEADLIGHT
SEEDETAIL K

RF TURM S1GHAL
SEEDETAILO

EEa



ACCESSORY HARNESS - P5 (Cont.)

SPEED SEMSOR
SEEDETAILN

LEFT REARSTT
SEEDETRILR

DIREC TIONAL S I TCH

: 3
25 =
=
a
u
il
o
g =
- E g
T = a
e i m
w o
2 g»—
) &2
]
F | E
B
3 3 H 16D
Y B -
o o
=
w
E I RIGHT REAR STT
) o T
‘E g SEE DETAILQ
i B 4E
LN - - CA—I N - -] AN = = |
(1
SPLD
spLc g
O CONYERTER
LIGHT SWITCH YWIPER S TCH DISPLAY 0OC CONVERTER
|G LIGHT SWITCH ay CONMECTOR #1 CONMECTOR #2

55

—
DETAIL & DETAILB DETAILC

DETAILE

DETAILD

DOC CONVERTER #1 OC CONVERTER #2

DETAILF

DOME LIGHT
LIGHTING CONTROL MODULE  gpreakoUT

RF HEADLIGHT

J oy 438 KA
13 59

25 50

DETAL & DETAILH

- SPEED CIEC
LF HEADLIGHT  WIPER MOTOR SR

DETAIL O DETAIL P DETALG DETAIL R

DETAIL S DETAIL T

P5 Parts Manual 2013
5-23



1.00

ACCESSORY HARNESS - P5 (Cont.)

P5 Parts Manual 2013

shLC
snu;

EEETD

EEEETD]

5-24




ACCESSORY HARNESS - P5 (Cont.)

CIRCUIT WRE WIRE | WIRE
HO. DESCRIPTION ARST TERMINAL SECOHND TERMIMAL LenGTH | covor | cace
il RTREAR TAL (MEGIPIM 1 TO SPLICE & FEDERAL MOGUL (11) 10-12 GASFLICE 1700 BLK 18
2 RT REVERSE LIGHT (MEG) PN 1 T SPLICE A FEDERAL MOGUL (13) 2MD TERMCIRCUIT 1500 BLK 18
3 SPLICE ATO SPLICE B 2MD TERM CIRCUITA 10-12 GASPLICE 1500 BLK 14
4 LIC PLATE LIGHT (MEG) TO SPLICE B 104 BLADE FIF 2MD TERMCIRCUITS 1500 BLK 15
o SPLICE B TO SFLICE C 2MD TERM CIRCUIT 3 10-12 GASFLICE 1900 BLH 14
5 LTREAR TAL MEG)FIN 1 TO SPLICE C FEDER AL MOGUL (11) 2MD TERMCIRCUITS 2900 BLK 15
T LEFT REVERSE LIGHT (NEG)FIN 1 TO SFLICE C FEDER AL MOGUL (13) 2MD TERMCIRCUITS 2400 BLK 15
& LTREAR TAL POS)PIM 2 TO SPLICE D FEDER AL MOGLUL (11) 10-12 GASPLICE 3200 BLLI 15
El RTREAR TAL (FOS)PIN 2TO SPLICE O FEDERA MOGLUL (11) 2MD TERMCIRCUITS 5700 BLLI 15
10 LIC PLATE LIGHT (FOS) TOSPLICE D 104 BLADE FIF 2MD TERMCIRCUITS 4000 aLU 15
11 LT REYERSE LIGHT (POS)PIM 3 TO SPLICE E FEDER AL MOGUL (13) 10-12 GASPLICE 3000 LT BLY 18
12 RT REVERSE LIGHT (POS)PIM 3 TO SPLICE E FEDER AL MOGLUL (13) 2MD TERM CIRCUIT 11 5500 LT BLU 15
13 LTREAR TURMLIGHT PIN 3TO LCMPIN B FEDER AL MOGLUL (11) DELPHI[3) 15200 GRM 15
14 RTREAR TURNLIGHT PIN 37O LCMPIN D FEDERAL MOGUL (11) DELPHI(3) 17700 GRY 18
15 DOME LIGHT BRESKOUT (P OS) TO FUSE BLOCHK 54 DELPHI (10) MTA) 8600 RED 18
16 DOME LIGHT BREAKOQUT (MEG) TO SPLICE F DELPHI (1) 10-12 GASPLICE 3500 BLK 15
17 SPLICE CTO SPLICE F 2MD TERM CIRCUITS 20D TERM CIRCUIT1E 2200 BLK 14
18 P ARK BRAKE SWINPUT TO FUSE BLOC K 1 A 114 BLADE FIF MTA) 10800 BRI 18
19 PARK BRAME SW OUTPUT TO PARK BRAKE LIGHT PO 1i4 BLADE FIF 104 BLADE FIF 1135.00 BRI 18
20 DIRECTION A SWiITCH REVTO REYLIGHT RELAVCOIL FIN 86 (MEG) 1/4 BLADE FIF 1/4 BLADE FIF 9500 GRY 15
20 SPEED SEMSOR PIN AP OS) TOFUSE BLOCK 58 DEUTSCH (4) MT A1) 7a00 RED 15
22 SPEED SEMSOR PINB MEG) TO SPLICE F DEUTSCH (4) 2MND TERMCIRCUITS 9800 BLK 18
24 SPEED SEWNSOR SIGNAL PIN C TO DISPLAYPIN H DEUTSCH 4) DELPHI (51 TEOD Rile] 15
25 LF TURN SIGHAL (POSIPIN 3TOLCMPIN & FEDERAL MOGUL (11) DELPHI (3 5600 GRM 15
26 LF TURM (NEGIPIN 1 TOSPLICEH FEDER AL MOGUL (11) 10-12 GASPLICE 23.00 BLK 15
27 LF HEAD LIGHT NEG)TOSPLICEH DELPHI(5) 2MD TERM CIRCUIT 26 2300 ALK 18
28 LHHEADLIGHT LOWY BEAM TO SFLICE | DELFPHI () 10-12 GASFLICE 3400 BLU 18
29 RUMMING LIGHT SPLICE T TO TAL LIGHT SPLICED 2MD TERM CIRCUIT 85 2MD TERMCIRCUITS 133.00 BLU 15
30 FHHEADHLIGHT LOW BE &4 T SFLICE | DELPHI(5) 2ND TERM CIR CUIT 23 20.00 BLL 15
31 Loy BESW OUTPUT SWITCH BS TOLOWBEAM CIRCUIT SPLICE | TVCO(a) 2ND TERMCIRCUI 25 5000 BLU 16
32 LFHEAD LIGHT HIGH BE AWM TO SPLICE J DELFPHI () 10-12 GASFLICE 3000 LW 18
33 FRFHE&D LIGHT HIGH BEAM TO SPLICE J DELPHI(5) 2ND TERM CIRCUIT 32 1600 LA 15
34 HIGH BEAM OUTPUT SWIATCH B3 TOHIGH BEAM CIRCUIT SPLICE J TVCO(9) 2ND TERM CIR CUIT 32 5400 LA 16
35 RF HEAD LIGHT MEG) TO SPLICE K DELFPHICE) 10-12 GASPLICE 2400 BLK 15
36 RFTURM LIGHT (MEG)PIN 1 TO SPLICE K FEDERAL MOGUL (11) 2MD TERM CIRCUIT 35 3600 BLK 18
37 SPLICE HTO SPLICE K 2MD TERM CIRCUIT 26 2MD TERMCIRCUIT 35 15.00 BLK 16
35 SPLICE KTO SPLICE L 2MD TERM CIRCUIT 35 10-12 GASPLICE 23.00 BLKE 16
EE] FRFTURN LIZHT (POSIPIN 3TOLCHPINE FEDER AL MOGUL (11) DELPHI (3) 5600 GRY 15
40 BRAKE INPUT SWITCH TO SPLICE M 124 FPOS 104 BLADE FIF 10-12 GASFLICE 2200 QR G 15
41 BRAKE QUTPUT SWITCH TO LCMPIN F BRAKE INFUT 104 BLADE FIF DELPHI(3) 1300 ORG 18
42 FUSE BLOCK 15ATO SPLICE M MTA) 2ZND TERM CIR CUIT 40 6.00 RED 14
43 HORM (POS)TO HORM OUTPUT SWITCH (a3) 174 BLADE FIF TVC O (9) 6200 W0 15
44 HORM MEGI TOSPLICE L 1/4 BLADE FIF 2ND TERM CIRCUIT 33 1000 BILK 138
45 SPLICEM TOREYLIGHTRELAY COIL PIN &5 (P O3] 2MD TERM CIRCUIT 35 1/4 BLADE FIF G.00 RED 15
46 SPLICE M TO REVLIGHT RELAY COMMON PIN 30 2MD TERM CIRCUIT 35 1/4 BLADE FIF 5.00 LA 15
47 REWLIGHT RELAY SWITCHED PIN 87 TOSPLICE E 104 BLADE FIF 200 TERM CIRCUIT 11 122,00 LW 16
46 D COMYWERTER 1PIM 1T (MEG)OUT TOSPLICE L MOLEX (5] 10-12 GASFLICE 1200 BLK 12
49 DCCONYERTER 2PN (NEGIQUTTOSPLICE L MOLEX (B) 2ND TERM CIR CUIT 43 12.00 BLK 12
50 DCCONYVERTER 1 PIN 2 (POS)OUTTOSFLICEN MOLEX (8) 10-12 GASPLICE 1600 RED 12
51 DCCOMVERTER 2PIM 2 (POS)OUT TOSPLICE M MOLEX (B) 2MO TERM CIRCUIT 50 1600 RED 12
528 SPLICE M TOFUSE BLOCK 104 3RO CIRCUIT SPLICE M MTA) 14.00 RED 16
528 SPLICE M TOFUSE BLOCK 1048 4TH CIRCUIT SPLICE M MT A1) 1400 RED 16
520 SPLICE N TCFUUSE BLOCK 54 STH CIRCUIT SPLICE M MTAT) 14.00 RED 15
520 SPLICE N TOFUSE BLOCK 1524 ETH CIRCUIT SPLICE M MT A1) 1400 RED 16
S2E SPLICE M TOFUSE BLOCK 5& FTHCIRCUIT SPLICE M MT A1) 1400 RED 15
S2F SPLICE M TOFUSE BLOCKH 14 BTH CIRCUIT SPLICE M MTA) 1400 RED 18
5205 SPLICE WE TOFUSE BLOCK 54 9TH CIRCUIT SPLICE M MTA(T) 1400 RED 15
55 DC COMYERTER 1 PIN 3 (REG)IM TO CONY SUPPLYCORM 1 PIN A MOLEX (6] DELPHI(7) 1800 BLK 16
54 DCCONVERTER 2 PIN 3 (NEG)IN TOCONY SUPPLYCONK 2 PIN B MOLEX (B) DELPHI (7)1 1900 LK 16
95 D COMNYERTER 1FIM 4 (POS)IM TOCOMYSUPPLY COMMT PIN A MOLEX (5] DELPHI(7) 1900 RED 16
o6 DC COMYERTER 2 PIN 4 (FOS]IM TOCOMY SUFPLYCORMM 2PIN & MOLEX (5] DELPHI(7) 1900 RED 16
57 COMNYSUPPLYCOMM 1 (POS)IPIN ATODISPLAYPIN D SECORD TERMCIRCLUIT 55 DELPHI[5) 6200 RED 15
55 COMYSUPPLY COMR 1 (NEGIPINB TODISPLAYPIN C SECORND TERMCIRCLUIT 53 DELPHI[5) 6200 BLK 15
59 LEFT TURM IMDICATOR LCMPIN G TODISFLAYFIM ALEFTINDIC ATOR DELPHI(3) DELPHI(5) 4600 BRI 18
B0 RIGHT TURM INDICATOR LCW PIR H TODISFLAYPIN B RIGHT IMDICATOR DELPHI(3) DELPHI (5) 4600 GRY 18
g1 FUSE BLOCK § ATODISPLAYEINE 12%POS INPUT MTALD DELPHI (51 6100 ORG 15
52 DISP LAY PIM F 1 24 MEG) TO SPLICE P DELPHI(S) 10-12 GASPLICE 2100 BLK 15
B3 PARK BRME LIGHT NEG TO SPLICE P 114 BLADE FIF 2MD TERM CIRCUIT B2 2700 BLK 18
B4 SPLICE QTO SPLICE M - 10-12 GASPLICE 2ND TERM CIR CUIT 40 5500 RED 16
65 12V P05 SPLICE Q@ TO RUNNING LIGHT POS INPUT SWITCH (h2) 1ST TERM CIRCUIT 64 TVCO(9) 1000 RED 15
BE 12YVPOS SPLICE @ TO LCW BEAM IMPUT SWITCH (hi) 15T TERM CIRCUIT 64 TVCO (3] 1000 RED 16
67 12V POS SPLICE @ TO HORMN INPUT SWITCH (a1) 15T TERM CIRCUIT 64 TVCO (3] 1000 RED 18
B8 12VPOS SPLICE @ TOHIGH BEAM INPUT SWITCH (B2) 1ST TERM CIRCUIT 64 TVCO(9) a.00 RED 16
k] 12%POS SPLICE G TO FLASH TOPASS INPUT SWATCH (413 1ST TERM CIRCUIT 64 TVCO(9) a.00 RED 16
70 RIGHT TUR N SIGMAL SWITCH (42) TOLCMPIN M RIGHT TURMN SIGH AL INFUT TVCO(9) DELPHI (31 5500 GRY 15
71 LEFT TURN SIGMAL SWITCH (A4) TOLCMPIM L LEFT TURRM SIGRAL INPUT TVCO(a) DELPHI(3) 5500 GRIM 18
72 TURMN SIGHNAL IMPUT SWATCH (85170 12%POS SPLICE G TV 09 2MD TERM CIRCUIT B2 9.00 RED 16
73 A0&FUSE BLOCK 12¥P QS TO SPLICE R (WASHERAMPER CKTIPOS MTAD 10-12 GASPLICE 4500 RED 16
74 JWASHERAMIPER 12%P O3S COMMOM INPUT SWITCH (B3)TO SPLICE R (MESHERMIPER CKTIPOS TVCO(9) 2ND TERM CIRCUIT 74 3200 RED 15
75 SPLICE L TO SPLICE P 2MD TERM CIRCUIT 35 2ND TERMCIRCUIT B2 3000 ALK 14
G SPLICE L TOSPLICE B 2D TERM CIRCUIT 368 2MD TERMCIRCUIT 3 147.00 BLK 14
77 WIPER HIGH SPEED OUTPUT SWITCH (BE)TO WIPER MOTOR PIN 1 HIGH SPEED TVCO(9) MOLEX(12) 4400 BLU 15
75 WASHER SWITCH B2) TO WASHER TANK MOTOR (POS) TVCO(9) 1/4 BLADE FIF 5300 WHT 15
79 WASHER TANK MNEGITO SPLICER 174 BLADE FIF 2MD TERMCIRCUIEZ 2000 BLK 15
80 12%P0S SPLICE R TOWIFER MOTOR PIM G, 12% POS SUPPLY 2D TERM CIRCUIT 74 MOLEX(12) 1200 RED 18
81 WWIPER PARK QUTPUT SWITCH (45) TOWWFER MOTOR FIM 5 P AR TV 09 MOLEX(12) 4400 YEL 18
a2 WIPER LOW SPEED QUTPUT SWATCH (BS) TOWAPER MOTOR PIN 2 LOW SPEED TVCO(9) MOLE X i12) 4400 GRM 15
EEl 12%VNEGWIPER MOTOR PIN 3 TO SPLICEP MOLE X i12) 2ZND TERM CIR CUIT 62 1700 BLK 15
54 1 2% OUTLET (FOS)TO FUSE BLOCHK 108 104 BLADE FIF MT A1) 5600 RED 15
85 12V OUTLET (NEG)ITO SPLICEP 104 BLADE FIF 2MD TERMCIRCUIG2 1600 BLK 18
&6 HAZARD SWITCH INPUT TO SPLICE L 174 BLADE FIF 2ZND TERM CIR CUIT 40 6100 W0 15
&7 HAZARD SWITCH OUTREUT TO LCM PN K 174 BLADE FIF DELPHI (3) 5600 W0 15
55 FUMMIMG LIGHT SWITCH (b3) TO RUMMING & TAL LIGHT CHT SPLICE T TV O 9] 10-12 GASPLICE 1600 BLLI 15
g9 LT TURM SIGHAL ®FIM 2 TO SPLICE T FEDERAL MOGUL (11) 2MD TERM CIRCUIT 58 5300 BLU 18
a0 RTTURM SIGHMAL (R)FIM 2TO SPLICE T FEDERAL MOGUL (11) 2MD TERM CIRCUIT 58 £59.00 a,u 18
a1 DCCONYERTER 1 PIMN 1 (REG)OUT TODC CONYVERTER 1 PIMN 3 (NEG]) M MOLEX B 15T TERM CIRCLIT 43) | MOLEX & (1 5T TERMCIRCUIT 53) 400 BLK 16
a2 DCCOMVERTER 2PIMN 1 (NEGIOUT TODC CONYERTER 2 PIN 3 (REG) IN MOLEX B (1 ST TERM CIRCLIT 4533 | MOLEX G (1 5T TERMCIRCUIT S54) 4 .00 BLK 16
a3 BATTERY (B+)LCMPIN J TOSPLICE M12VPOS _ DELPHI(Z) 2MD TERM CIRCUIT 40 1900 RED 18
94 GROUND LCM PIN N TO SPLICEL DELPHIC3) 2MD TERM CIRCLIT 38 15.00 BLK 18

P5 Parts Manual 2013

5-25




ACCESSORY HARNESS SCHEMATIC - P5

LF TURN SIGNAL

LEF THEADLIGHT

RIGHT HEAD LIGHT

RF TURN SIG NAL

BRAKE SWITCH CONVERTOR CONVERTOR
My \ fo———mmry HAZAFRD SWITCH SUFFLY NNz SUPPLY CONN A
L | = 1 1 = .
- g Lo (g ¥
j | P e | ﬂlh | 1
: ‘ ] I
8
M H i J 4
L B : ; !
t £ _—
4 @
H 2
“la
D& CONSERTER #2 D CONVERTER #1
| PusEBLOCK MTA
55y wosm S e §
21l i! W difeiale e ]
| [vae Wy — 1L_EQJ 5 t !
H————l + 3 2 T
=
s 4
(- o &
N 2
LT
22
— 5 |
» £
H
= a
c
H
s 3
E
cg g
i : = 1
o] 8 H
T a e =
4 2
[ @,
a b i —
| —
8
H L
)
A f [
3 @
I a T .2
oz
ol ' ] E i
w51 T a5
Ex b A Iz
EEd 33 f
1% <
o8 [
PH e b T .
§n i 12 g 7 3
a5 1| W El il
&2 IL_li5 g
g
H g
4
i e
— — I
H f H :
l_ A o
3
- \ CAA ]
! B
WY =T L/ Wi

LEFT REAR 5TT

LEF TREVERSE
ueHT

P5 Parts Manual 2013

LICENSE PLATE

5-26

RIGHT REVERSE
LGHT

RIGHT REAR STT




COLUMBIAS.. |

P5
Parts Manual

Section 6

Accessories

P5 Parts Manual 2013



BAG RACK - P5

M CPC P/N DESCRIPTION QTY SEATS P/N
1 * BAGRACK TUBE 1 311842
2 53473-03 STRAP, 2-BAG RACK 1 467127
3 90046-14 CRADLE BAG HOLDER 1 514930SL
4 * BAGRACK CROSS SPRT 1 515436
5 53472-03 BUCKLE, BAG RACK 2 719292
6 1590 SCREW, 1/4-20 X 3/4 BHCS 18-8 SS 2 719374
7 3787-B SCREW,1/4-20X3/4,HHCS,G5,BLK150 4 719636
8 6703-B WASHER,1/4,SAE,F/W,BLK MAX 8 719811
9 6716 WASHER,#10,SAE,F/W,BLK MAX 4 719812
10 7036-B WASHER LOCK 1/4 REGULAR BLK ZINC 2 719834
11 7686 NUT, 1/4-20, NYLOCK, GA, YWZC 4 719879
12 8684-B RIVET #68X3/6,ABA,LF,BLK ANNODIZED 4 719946
13 19147-13 RIVNUT, 1/4-20, ZC 4 781598
14 * ASSY, BAG RACK (Includes items 1 - 13) 1 467901
15 * BAG RACK SUPPORT BRACE 1 515437
16 3787-B SCREW,1/4-20X3/4,HHCS,G5,BLK150 2 719636
17 5206-BS SCREW,5/16-18X1,PPH,M/S,BLK MAX 2 719729
18 7036-B WASHER LOCK 1/4 REGULAR BLK ZINC 2 719834
19 7041-B WASHER,5/16,REG-SPRG LOCK,BLK MAX 2 719838
20 53308-14 KIT, BAG RACK ASSEMBLY (Includes ltems 14 — 19) 1 192687U

* SPECIAL ORDER

P5 Parts Manual 2013

6-1




BAG RACK WITH SWEATER BASKET(S) — P5

ITEM CPC P/N DESCRIPTION QTY SEATS P/N
1 * BAG RACK ASSEMBLY 1 467901
2 * BAG RACK SUPPORT BRACE 1 515437
3 92500-89B SWEATER BASKET 1/2 709041
4 3787-B SCREW,1/4-20X3/4,HHCS,G5,BLK150 4/6 719636
5 5206-BS SCREW,5/16-18X1,PPH,M/S,BLK MAX 2 719729
6 6703-B WASHER,1/4,SAE,F/W,BLK MAX 4/8 719811
7 7036-B WASHER LOCK 1/4 REGULAR BLK ZINC 2 719834
8 7041-B WASHER,5/16,REG-SPRG LOCK,BLK MAX 2 719838
9 7686 NUT, 1/4-20, NYLOCK, GA, YWZC 2/4 719879
10 90033-13 KIT, BAG RACK W/ 1 BASKET (Includes above Items) 1 192526U
11 * KIT, BAG RACK W/ 2 BASKET (Includes above Items) 1 192688A

* SPECIAL ORDER

P5 Parts Manual 2013

6-2




BATTERY WATERING SYSTEM - P5

ITEM | CPCPIN DESCRIPTION QTY | SEATS P/IN
1 66210-07 | WATERING ASSEMBLY 1 759857
2 66211-07 | PUMP 1 759858

@

P5 Parts Manual 2013




MIRRORS - P5

N~ @
\\:‘.

ITEM CPC P/N DESCRIPTION QTY SEATS P/N
1 91653-14 MIRROR, SIDE 2 761093
2 4026 SCREW, #10-16X1.25 HWH 4 782233
3 2513 SCREW, 1/4-20X3/4 HWH T/S 2 760908
4 84183-13 BRACKET, REAR VIEW MIRROR 1 515546
5 84120-92 MIRROR, REAR VIEW 1 709837
6 2653-B SCREW, 10-16X3/4 HWH, TEK 4 719583
7 84270-98 5 PANEL MIRROR 1 709408
8 50129-13 REAR VIEW MIRROR KIT (Includes Items 3 - 5) 1 192568U
9 91620-14 SIDE VIEW MIRROR KIT (Includes ltems 1 - 2) 1 192796U

* SPECIAL ORDER

P5 Parts Manual 2013




WINDSHIELDS - P5

FOLDING

SEE NOTE 2

’;// td
= H/ /
.__ % /
~.. 1- = 5 4
R
A > B A
8 3
ITEM CPC P/N DESCRIPTION QTY SEATS P/N
1 58045-13 WINDSHIELD, FIXED, CLEAR, POLYCARBONATE (See 1 760841
Note 1)
2 58046-13 WINDSHIELD EXTRUSION 24” 2 760886
3 * SPACER 2 516043
4 6716 WASHER #10 SAE 6 719812
5 * WINDSHIELD BRACKET 2 761098
6 58065-14 WINDSHIELD, FOLDING, CLEAR, ACRYLIC (See Note 1 761099
1 and Note 2))
7 4026 SCREW, #10-16X1.25 HWH 6 782233
8 * RH BRACKET 1 516041
9 * LH BRACKET 1 516042
10 58040-14 WINDSHIELD, FIXED, TINTED, POLYCARBONATE 1 761025
(See Note 1)
11 58062-14 KIT, WINDSHIELD, FIXED ASSEMBLY (Includes Items 1 1 192530U
& 2, See Note 1)
12 58061-14 KIT, WINDSHIELD, FOLDING ASSEMBLY (See Note 1, 1 192529U
includes Items 3 - 9)
KIT, WINDSHIELD, FIXED, TINTED, POLYCARBONATE
13 58053-14 (Includes Item 2 &10, See Note 1) L 192657U

* SPECIAL ORDER

NOTE:

1. Items cannot be shipped UPS. Must ship via freight or local pick-up.

2. Items A, B & C are included with the folding windshield.

P5 Parts Manual 2013

6-5




HEAD, TAIL, TURN & BRAKE LIGHT ASSEMBLIES - P5

(E,
2
ITEM CPC P/N DESCRIPTION QTY SEATS P/N
1 * ASSEMBLY, 12V ACCESSORY PANEL DUAL 1 467900
1A** * ASSEMBLY, 12V ACCESSORY PANEL SINGLE 1 468802
2 * ASSEMBLY, HIGH/LOW HEADLIGHT 2 467928
3 * ASSEMBLY, 12V ACCESSORY HARNESS 1 468804
4 68003-14 HEADLIGHT TRIM BRACKET 2 515563
5 71511-87A SWITCH, ROCKER, ILLUMINATED SPST 1 709412
6** 10043 CABLE TIE, .18X11 3/4 20 719504
7 2638 SCREW #6X3/4,PPH, TAP 2 719577
8 6912-B WASHER #8 TYPE A, PLAIN 3 719817
9** 66556-07 RELAY, 12V, SPOT, 50 AMP 1 759854
10 72762-08 SW - HD LIGHTS/HORN/TURN SIGNAL 1 760162
11 67701-13 LIGHT, FRONT TURN SIGNAL 2 760822
12 67702-13 LIGHT, REVERSE - CLEAR 2 760824
13 67703-13 LIGHT, STOP-TURN-TAIL 2 760831
14 1503 SCR, #10-16X1/2", PPH, SHT METAL, TYPEB 6 760890
15 * WIPER/LIGHT HOUSING - PLASTIC 1 760891
16 * SCR, #10-24 X 3/4, PPH, M/S, YWZC 3 760931
17 6055 M5 FLAT WASHER 2 781407
18 4024 SCREW, M5-0.8X12MM HHCS 2 781413

* SPECIAL ORDER

*NOT SHOWN

P5 Parts Manual 2013

6-6




FLOOR MAT - P5

ITEM

CPC P/N

DESCRIPTION

QTY

SEATS P/N

51421-14

FLOOR MAT

761052

P5 Parts Manual 2013

6-7




LIGHTS - P5

SEE NOTE
ITEM CPC P/N DESCRIPTION QTY SEATS P/N
1 68005-14 HEADLIGHT BRACKET 1 514923
2 2531 SCREW, #10 X 5-8, PPH, TA, ZC 2 719058
3 67800-10 HEADLIGHT - HIGH/LOW 1 760579
4 7531 NUT, #10 SPR U-NUT, PNL RNG .025-.150, CTR 9/16 2 760889
5 * NUT, SQ, #4-40 S/S 1 781594
6 * SCREW, #4-40X1 3/4 PPH, SIS 1 781595
7 6056 WASHER, FLAT, #4 1 781596
8 * SPRING, COMP. .343 OD X .047 WIRE X 1.5 LONG 1 781597
9 67701-13 :_r]lfat']-g’e;iong”— TURN SIGNAL (Uses Bulb 3157-12V 1 760822
10 67702-13 il_r:SaT‘gésRcEe\égll?SE, CLEAR (Uses Bulb 3155-12V 1 760824
11 67703-13 :_r:fai'g,efge?]g, TURN, TAIL (Uses Bulb 3157-12V 1 760831
12 * ASM, HIGH/LOW HEADLIGHT (Includes Item 1 — 8) 1 467928
13 68003-14 HEADLIGHT TRIM BRACKET (see page 6-7) 1 515563
* SPECIAL ORDER

P5 Parts Manual 2013

6-8




SUNTOP 2 PASSENGER - P5

P5 Parts Manual 2013
6-9



SUNTOP 2 PASSENGER - P5 (Cont.)

ITEM CPC P/N DESCRIPTION QTY SEATS P/N
1 89322-14 ROOF SUPPORT 2 311124
2 * CROSS SUPPORT TUBE, ROOF 2 311125
3 * ROOF SUPPORT BRACKET LH 1 311260EP
4 * ROOF SUPPORT BRACKET RH 1 311261EP
5 89316-14 SUNTOP SUPPORT BRKT 2 515087
6 * HOLE PLUG 3/8 BLACK 2 719363
7 1590 SCREW, 1/4-20 X 3/4, BHCS, 18-8 SS 4 719374
8 3412 SCREW, 5/16-18 X 2-1/2 HHCS, GRADE 8 4 719613
9 5208-B SCREW, 5/16-18 X 2-1/2 PPH 2 719731
10 6261 RUBBER WASHER, .25 ID 4 719788
11 6702-B WASHER, 5/16,SAE,F/W,BLK MAX 14 719810
12 6703-B WASHER,1/4,SAE,F/W,BLK MAX 8 719811
13 7041-B WASHER,5/16,REG-SPRG LOCK, BLK MAX 10 719838
14 7686 NUT, 1/4-20, NYLOCK, GA, YWZC 4 719879
15 8200 FASTENER, PUSHPNL 2 719926
16 89005-14 SUNTOP SHORT WHITE 1 760863

86323-14 SUNTOP SHORT BLACK 1 761135
17 * SCREW, 5/16-18X2, HHCS, G5, 4 781339
18 * SCREW, 5/16-18X1, HHCS, G5, TRIBLK 4 782037
) 89003-13 \:,S\,,lfr':l\,T\,gtPé tZOFI:)ASSENGER ASSEMBLY (Includes above 1 192527U
) 89320-14 SUNTOP, 2 PASSENGER ASSEMBLY (Includes above 1 192832U

with black top)

* SPECIAL ORDER

P5 Parts Manual 2013

6-10




SUNTOP 4 PASSENGER - P5

DETAIL B

P5 Parts Manual 2013

6-11



SUNTOP 4 PASSENGER - P5 (Cont.)

ITEM CPC P/N DESCRIPTION QTY SEATS P/N
1 89322-14 ROOF SUPPORT 2 311124
2 * CROSS SUPPORT TUBE, ROOF 2 311125
3 * ROOF SUPPORT BRACKET LH 1 311260EP
4 * ROOF SUPPORT BRACKET RH 1 311261EP
5 89328-14 SUNTOP SUPPORT BRKT 2 5150888
6 * HOLE PLUG 3/8 BLACK 2 719363
7 1590 SCREW, 1/4-20 X 3/4, BHCS, 18-8 SS 6 719374
8 3412 SCREW, 5/16-18 X 2-1/2 HHCS, GRADE 5 4 719613
9 5208-B SCREW, 5/16-18 X 2-1/2 PPH 2 719731
10 6261 RUBBER WASHER, .25 ID 6 719788
11 6702-B WASHER, 5/16,SAE,F/W,BLK MAX 14 719810
12 6703-B WASHER,1/4,SAE,F/W,BLK MAX 12 719811
13 7041-B WASHER,5/16,REG-SPRG LOCK, BLK MAX 10 719838
14 7686 NUT, 1/4-20, NYLOCK, GA, YWZC 6 719879
15 8200 FASTENER, PUSHPNL 2 719926
16 89006-14 SUNTOP, LONG WHITE 1 760854

16A 89324-14 SUNTOP, LONG BLACK 1 761136
17 * SCREW, 5/16-18X1, HHCS, G5, TRIBLK 8 782037
18 * SCREW, 5/16-18X2, HHCS, G5, 4 781339
) 89004-13 VSVIlirl:l\'/I'vE])ltPe, :‘;)E)ASSENGER ASSEMBLY (Includes above 1 192528U
) 89321-14 SUNTOP, 4 PASSENGER ASSEMBLY (Includes above 1 192833U

with black top)

* SPECIAL ORDER

P5 Parts Manual 2013

6-12




CUSHIONS SHOWN FOR REF ONLY

REAR FACING SEAT AND STEP ASSEMBLY - P5

ITEM CPC P/N DESCRIPTION QTY SEATS P/N
1 * BACK SUPPORT 1 311854
2 * REAR STEP 1 467902
3 * REAR-FACING SEAT (See note) 1 467903
4 * SIDE SUPPORT BRACKET 2 515464
5 WASHER, 3/8 THRU-HARDENED 8 708840
6 3991 SCREW, 5/16-18X7/8,HHCS,G5,BLK MAX 5 719643
7 5206-BS SCREW ,5/16-18X1,PPH,M/S,BLK MAX 4 719729
8 6702-B WASHER, 5/16,SAE,F/W,BLK MAX 5 719810
9 7041-B WASHER, 5/16,REG-SPRG LOCK,BLK MAX 9 719838
10 4019 SCREW, 3/8-16X3, HHCS,G5, ZN 4 760808
11 7534 NUT, 3/8-16, GA, NYLOCK G8 4 782118
12 75261-13 REAR FACING SEAT KIT 1 192521U

* SPECIAL ORDER

P5 Parts Manual 2013

6-13




DETAIL A \

REAR STEP ASSEMBLY - P5 (Cont.)

@

ITEM CPC P/N DESCRIPTION QTY SEATS P/N
1 84926-07 REAR HANDRAIL 1 308292EP
2 * REAR STEP 1 311333EC
3 * COVER, REAR STEP 1 514937
4 11433 CAPLUG, FP-165, 1" SQ X .063 WALL 2 719526
5 5400-BS BOLT, 5/16-18 X 1, CARRIAGE, GRADE 5 3 719744
6 6702-B WASHER,5/16,SAE,F/W,BLK MAX 3 719810
7 7739 NUT,5/16-18,L/N,NYLOK,NE,GA,BLKMAX 3 719892
8 8200 FASTENER, PUSHPNL, .25 X .6875 X .625 4 719926

* SPECIAL ORDER

P5 Parts Manual 2013

6-14




REAR FACING SEAT ASSEMBLY - P5 (Cont.)

l CUSHIONS SHOWN HAVE NO COVER

ITEM CPC P/N DESCRIPTION QTY SEATS P/N
1 * REAR-FACING SEAT FRAME 1 311319
2 52948-96 SEAT, BACK — BLOW MOLDED 2 709025
3 2001-BS SCREW, 1/4-20 X 2, POH, M/S, BLK MAX 6 719541
4 2667 SCREW, 5/16-18 X 2, HHCS, G5, YWZC 150 4 719585
5 6702-B WASHER,5/16,SAE,F/W,BLK MAX 4 719810
6 8206 KNURLED INSERT, 5/16-18 YWZC 5 719929
7 52001-96 BACK CUSHION ONLY — NO COVER 2 304216
8 52698-14 BOTTOM CUSHION ONLY — NO COVER 1 311346

* SPECIAL ORDER

P5 Parts Manual 2013

6-15




REAR FACING SEATBELTS - P5

ITEM CPC P/N DESCRIPTION QTY SEATS P/N
1 707978 SCREW,7/16-20X1,HHCS, G5,YWZC 3 707978
2 75504-09 WASHER, 7/16 SAE FLAT, ZNC PLTD 6 708153
3 7700 NUT,7/16-20,C-LOCK,GB, YWZC 3 781041
4 75091-14 SEAT BELT, .2X48.2-TTH ALR, H2 CABLE 2 781923
5 52697-14 KIT, RFS BELTS (Includes above) 1 192523U

P5 Parts Manual 2013
6-16




LICENSE PLATE LIGHT, REAR FACING SEAT- P5

ITEM CPC P/N DESCRIPTION QTY SEATS P/N
1 69006-13 LICENSE LIGHT ASSEMBLY 1 467887
2 68026-04 BRACKET, LIGHT/LICENSE 1 509726EP
3 1590 SCREW, 1/4-20 X 3/4", BHCS, 18-8 SS 2 719374
4 3615 SCREW, 10-24X1/2PHILLIPS,BLK ZNC 2 719467
5* 10020 CABLE TIE MOUNTING BRACKET 4A 1 719503
6* 10043 CABLE TIE, BLACK, .18 X 11 - 3/4, STD, 50LB 2 719504
7 6703-B WASHER,1/4,SAE,F/W,BLK MAX 2 719811
8 7624 NUT 10-24 GR A NM MACH NYLON LOCK 2 719870
9 7686 NUT, 1/4-20, NYLOCK, GA, YWZC 2 719879
10* 69914-14 LICENSE LIGHT HARNESS EXTENSION 1 468823
*NOT SHOWN

P5 Parts Manual 2013
6-17



HANDLE, GRAB, COMFORT GRIP-P5

ITEM

CPC P/N

DESCRIPTION

QTY

SEATS P/N

64021-14

HANDLE, GRAB, COMFORT GRIP

761014

NOTE: Does not include attachment hardware.

P5 Parts Manual 2013

6-18




SHOCK & BUMPER STOP- P5

ITEM CPC P/N DESCRIPTION QTY SEATS P/N
1 40961-13 SPRING PLATE W/ MTG BOLT - RH 1 311147
2 40960-13 SPRING PLATE W/ MTG BOLT - LH 1 311146
3 40910-14 BUMPER STOP - LH E-COAT 1 311149EC
4 40909-14 BUMPER STOP - RH E-COAT 1 311148EC
5 7541 NUT,10MM,DIN 985,NYLON-INSERT,LOCK 2 708749
6 54514-89 SHOCK ABSORBER 2 709006
7 3407 SCREW 1/2-13 X 2-1/4 HEX CAP 2 719611
8 6702-B WASHER,5/16,SAE,F/W,BLK MAX 8 719810
9 7685 NUT 1/2-13, GR A, NYLON LOCK 2 719878
10 72750-08 BUMPER, BODY 2 760273
11 4020 SCREW, 5/16-18X3, HHCS, G5, YWZC 4 782081
12 19148-13 NUT, 5/16-18, L/N, NYLOK, NE, G5, YWZC 4 782086
13 7534 NUT, 3/8-16 NYLOCK G8 (Not Shown) 8 782118
14 54106-14 KIT, SHOCK AND BUMPER STOP (Includes above 1 192655U

Items)

* SPECIAL ORDER

P5 Parts Manual 2013

6-19




MECHANICAL BRAKE COVER- P5

ITEM CPC P/N DESCRIPTION QTY SEATS P/N
1 40546-14 MECHANICAL BRAKE/ACCELERATOR COVER 1 515221
2 7531 NUT, #10 SPRING 4 760889
3 1503 SCREW, #10-16X1/2 PPH, SHEET METAL 4 760890

P5 Parts Manual 2013
6-20



OPERATOR VENTILATION = P5-S

NOTES: 1. Suntop removal will aid in installation.
2. Iltem 3 goes on Item 1 between windshield
3. Item 4 goes on Item 1 between Suntop
ITEM CPCPIN DESCRIPTION QTY SEATS PIN
1 * PANEL, VENTS, SHORT 1 515704
2 * BRACKET, VENTS 2 515705
3* 84110-2Z FOAM TAPE, 3/8" X 3/4" 4 709615
4* 50230-04 TRIM SEAL, 3/32" EDGE, 5/8" BULB, C, BLACK & 719361
5 2638 SCREW, #6X3/4, PPH, TAP 8 719577
6 3728 SCREW, HEX HEAD CAP 1/4-20X1/2 G5 2 719629
7 6703-B WASHER, 1/4, SAE, F/W, BLK 2 719811
8 7724-B NUT 1/4-20 GR A SERRATED FLNG LOCK 2 719887
9 2513 SCREW, 1/4-20 X 3/4, HWH, T/S, BLKZC 2 760906
10 58063-14 LOUVER, PACIFICA 4 761027
11 89310-14 KIT, VENTILATION P5-S (Includes above items) 1 192659U

* SPECIAL ORDER

P5 Parts Manual 2013

6-21




OPERATOR VENTILATION = P5-L

NOTES: 1. Suntop removal will aid in installation.
2. Iltem 3 goes on Item 2 between windshield
3. Item 4 goes on Item 2 between Suntop
ITEM CPCPIN DESCRIPTION QTY SEATS PIN
1 * BRACKET, VENTS 2 515705
2 * PANEL, VENTS, LONG 1 515706
3* 84110-2Z FOAM TAPE, 3/8" X 3/4" 4 709615
4* 50230-04 TRIM SEAL, 3/32" EDGE, 5/8" BULB, C, BLACK & 719361
5 2638 SCREW, #6X3/4, PPH, TAP 8 719577
6 3728 SCREW, HEX HEAD CAP 1/4-20X1/2 G5 2 719629
7 6703-B WASHER, 1/4, SAE, F/W, BLK 2 719811
8 7724-B NUT 1/4-20 GR A SERRATED FLNG LOCK 2 719887
9 2513 SCREW, 1/4-20 X 3/4, HWH, T/S, BLKZC 2 760906
10 58063-14 LOUVER, PACIFICA 4 761027
11 89311-14 KIT, VENTILATION P5-L (Includes above items) 1 192660U

* SPECIAL ORDER

P5 Parts Manual 2013

6-22




WINDSHIELD WASHER - P5

BOR4T
®0.323 ﬂxi-—m.m

ITEM CPC P/N DESCRIPTION QTY SEATS P/N
1** * WIPER HARNESS EXTENSION 16" 1 468831
2 * BRACKET, WIPER MOTOR (See Note) 1 515259
3 * BRACKET, WASHER TANK 1 515694
4 * COVER, COLUMN, LOWER, WIPER 1 515795
5 * COVER, COLUMN, UPPER, WIPER 1 515796
6 4017 SCREW, 5/16-18 X 1 HH CAP, GRD-8, YLW 5 708085
7 3615 SCREW, 10-24X1/2 PPH 3 719467
8 2638 SCREW, #6X3/4, PPH, TAP 2 719577
9 6702-B WASHER, 5/16, SAE, F/W, BLK MAX 10 719810
10 6716 WASHER, #10 SAE 3 719812
11 72763-08 WIPER SWITCH 1 760362
12 72775-08 HOSE, WINDSHIELD WASHER, 5/32" 3 760377
13 58200-10 WINDSHIELD WASHER FLUID, 2L 1 760587
14 1503 SCREW, 10-16X1/2 PPH 6 760890
15 58205-14 MOTOR, WIPER 12V 1 760953
16 58206-14 WIPER BLADE, 18" 1 760954
17 58207-14 WIPER ARM W/ NOZZLE 1 760955
18 58208-14 BARBED BULKHEAD ADAPTER 1 761024
19 58209-14 NUT, 5/1°6-24, JAN, BLK, NYL 1 761037
20 19148-13 NUT, 5/16-18, L/N, NYLOK, NE, G5, YWZC 5 782086

* SPECIAL ORDER

*NOT SHOWN

NOTE: Bond to cowl with Seal Bond 105
P5 Parts Manual 2013

6-23




FRONT UTILITY BUMPER- P5

4% @0.531 THRU ONEwaLL D97 —

4X P 0531 THRU ONE WALL

TYP TYP TP TYP
AL CHASSIS TUBE STL CHASSIS TUBE
ITEM CPC P/IN DESCRIPTION QTY SEATS P/N
1 * FRONT UTILITY BUMPER 1 311882
2 * FRONT LOWER FASCIA W/BUMPER SLOT 1 515820
3 2653-B SCREW, #10X3/4 HWH TEK#3 2 719583
4 658 PLUG, 1.25” 2 719803
5 6702-B WASHER, 5/16”, SAE 4 719810
6 7041-B WASHER, 5/16” R-SPLIT 4 719838
7 2641 SCREW, #10X1, PPH T/S 3 729263
8 7531 NUT, #10 SPR U-NUT PNL, RNG 3 760889
9 57111-11 SCREW, 5/16-18X1 1/2 LG HEX CAP 4 781924
10 11745 CAP, SCREW HEAD 2 782230
11 11746 WASHER, SCREW CAP 2 782231
12 91027-13 KIT, FRONT BUMPER, UTILITY (Includes above items) 1 192635U

* SPECIAL ORDER

P5 Parts Manual 2013

6-24




GLOVE BOX ASSEMBLY - P5

ITEM CPC P/N DESCRIPTION QTY SEATS P/N
1 52990-96 HINGE SEAT 1 309105
2 * GLOVE BOX DOOR 1 515759
3 29284-04 MOLDING, BLACK, 5.50" LONG 1 719355
4 3615 SCREW, 10-24X1/2PHILLIPS,BLK ZNC 4 719467
5 2638 SCREW #6X3/4,PPH, TAP 2 719577
6 50407-93 PUSH TO CLOSE LATCH 1 719723
7 7624 NUT 10-24 GR A NM MACH NYLON LOCK 4 719870
8 64022-14 KIT, GLOVE BOX (Includes above Items) 1 192697U

* SPECIAL ORDER

P5 Parts Manual 2013

6-25




FLIP-UP REAR FACING SEAT- P5

4 @0125

PRE DRILL

Y

HOLES THROUGH BAGWALL

& TOP OF SPT TUBE

ITEM CPC P/N DESCRIPTION QTY SEATS P/N
1 * REAR FLIP SEAT FRAME 1 312286
2 * REAR SEAT BACK FRAME 1 312287
3 * LH ARMREST BRACKET ASSY 1 312290
4 * RH ARMREST BRACKET ASSY 1 312294
5 * MOLDED FOAM, SELF SKINNED ARM 2 508486
6 51720-04 PLATE, MTG - SEATBACK, LH 1 509634
7 51721-04 PLATE, MTG - SEATBACK, RH 1 509635
8 * BUMPER BRACKET, RH 2 515746
9 * BUMPER BRACKET, LH 2 515747
10 7541 NUT,10MM,DIN 985,NYLON-INSERT,LOCK 2 708749
11 6052 WASHER, M10, 10MM X 21MM X 2.20MM, F/W, ZC 2 719004
12 2002 SCREW, 1/4-20 X 1-3/4, POH, M/S, BLK ZC 6 719542
13 6702-B WASHER, 5/16,SAE,F/W ,BLK MAX 14 719810
14 7041-B WASHER, 5/16,REG-SPRG LOCK,BLK MAX 6 719838
15 * AEON RUBBER SPRING 155-45 2 761036
16 * SCREW, 5/16-18 X 2 HEX HEAD CAP, PLTD 4 781339
17 * SCREW, M10-1.5X40,BSHC,ZC 2 781455
18 5101 SCREW, 1/4-20 X 1.5, HWH, T/C, TF, ZC 4 781504
19 4023 SCREW, 5/16-18 X 1, HHCS, G5, TRIBLK 2 782037
20 * SCREW, 1/4-14 X 1, HWH, TEK, TRIBLK 4 782046
21 4020 SCREW, 5/16-18X3, HHCS, G5, YWZC 4 782081
22 19148-13 NUT, 5/16-18, L/N, NYLOK, NE, G5, YWZC 4 782086
23 52701-14 BACK CUSHION ASSEMBLY (See note) 2 312335
24 52702-14 BOTTOM CUSHION ASSEMBLY (See note) 1 312352
25 51544-14 FOOTREST KIT 1 192825U
26 51450-14 FRAME, FOOTREST AND CUSHION KIT (See note) 1 N/A

* SPECIAL ORDER

NOTE: Include VIN for correct color.
P5 Parts Manual 2013

6-26




BAG RACK, FLIP-UP RFS - P5

ITEM CPC P/N DESCRIPTION QTY SEATS P/N
1 90034-14 KIT, BAG RACK, FLIP-UP REAR FACING SEAT 1 192827U
2
ITEM CPC P/N DESCRIPTION QTY SEATS P/N
1 * BAG SUPPORT WELD 1 312288
2 53473-03 STRAP, 2-BAG RACK 1 467127
3 90046-14 SL, CRADLE BAG HOLDER 1 514930SL
4 53472-03 BUCKLE, BAG RACK 2 719292
5 3454-BS SCREW, 1/4-20 X 1-3/4 HHCS, G5 HCBLK 150 2 719623
6 6703-B WASHER, 1/4,SAE,F/W ,BLK MAX 4 719811
7 6716 WASHER #10 4 719812
8 8684-B RIVET,#68X3/6,ABA,LF,BLK ANNODIZED 4 719946
9 * NUT, 1/4-20, L/IN, NYLOK, HEX, GA, TRIBLK 2 782016
- N/A BAG RAK ASSEMBLY FLIP-UP RFS (Includes above) 1 468011

* SPECIAL ORDER

P5 Parts Manual 2013

6-27




HEATER/BLOWER - P5

DASH DECALS AND KNOBS (NOT SHOWN)
ARE INCLUDED IN HEATER/BLOWER KIT

ITEM CPC PIN DESCRIPTION QTY SEATS PIN
1 * DASH, HEATER/BLOWER 1 468024
2% 10043 CABLE TIE, BLACK, .18 X 11 - 3/4, STD, 50LB 4 719504
3 2641 SCREW #10X1,PPH,T/S, TA,BLKMAX 16 729263
4 7531 g/lig,P#&g gPR U-NUT, PNL RNG .025-.150, CTR 10 260889
5 2513 SCREW, 1/4-20 X 3/4, HWH, T/S, BLKZC 3 760906
6* * HOSE, 2.50" ID, REINFORCED 40" 760969
7 58063-14 LOUVER, PACIFICA 3 761027
8 * KIT, HEATER/BLOWER (See Note) 1 761097
9 * HOSE ADAPTER 2 761147
10 6716 WASHER #10 SAE 4 719812
11 2653-B SCREW, 10-16X3/4 HWH, TEK 4 760906
12 91603-14 HEATER/BLOWER KIT (Includes above) 1 192847V

* SPECIAL ORDER

NOTE: This kit also contains 12V Harness 48V Harness

P5 Parts Manual 2013

6-28

Knobs & Switches




HOOD LOCKING LATCH - P5

THE LATCH

Zz|lo|g|m|N|O]| D
S|lo|lo|N|d|IK|DS
Ojlo|w|ir~|o|o|~
nlololo|olo|x
d|ld|d| 9|9~
Elo|~{~INIMN o
< —
L
"
>
FlA | A A | A A | A
(04
)
>
o
Q
©
)
o)
o
=z =)
) =
= Kll\
o (%2} |l T
o a (ONNG®)
AREIRBEE
i WmWNL
ol I N = el RO
o J1BZ|Z
T|w|Ww s X
CXSS;AC
ElJ&|O|le|x|O
A_LlGL
LmC#4D
O| -|O0|lx|x|0O
Z| 2|H|WlolO
||| L|—I
S1518|2|5|E
MR
Z| < ™ <
= | ()] —
Ll @IS J
IR AR
@4 o <
© rs) ©
>
Wld|N|m ||| ©
=

P5 Parts Manual 2013

6-29



SLIDE & ROLL UP ENCLOSURES - P5

ITEM CPC P/N SLIDE DESCRIPTION QTY SEATS P/N
1 90671-14 65" BEIGE 1 761047
2 90673-14 65" CHAR 1 761035
3 90675-14 83" BEIGE 1 761048
4 90677-14 83” CHAR 1 761034
ITEM CPC P/N ROLL UP DESCRIPTION QTY SEATS P/N
1 90670-14 65" BEIGE 1 761049
2 90672-14 65" CHAR 1 761033
3 90674-14 83" BEIGE 1 761050
4 90676-14 83" CHAR 1 761031

P5 Parts Manual 2013
6-30




COLUMBIAS.. |

PS5

Parts Manual

Section 7

AC Components

P5 Parts Manual 2013



AC REAR SUSPENSION - P5

6 8
DETAIL A

NOTE: 1. TORQUE BOLT TO 100 IN. LBS. +/-5

15 2. TORQUE U-BOLT TO 30 FT. LBS +/-1.5
4X SEE NOTE 2 AFTER INSTALLATION TO MAIN ASSEMBLY

oy,

CPC P/N DESCRIPTION QTY SEATS P/N
1 54105-13 SPRING, LEAF - 4 LEAF 2 760796
2 40962-13 PLATE, SHACKLE 4 514698
3 40519-13 AXLE, SD, 10.37, MECHANICAL BRAKE - NKL 1 760799
4 69532-13 BUMPER, MOTOR 1 760991
5 6014 WASHER,. 525X1.375X.12, F/W, BLK, NYL 4 719776
6 6004 FLAT WASHER - M12, DIN 125A, YZ 4 760670
7 4016 M12-1.50 X 90MM,HHCS, C8.8, YWZC 2 782085
8 7532 NUT, M12-1.50, L/N, NYLOK, C8, YWZC 2 782092
9 5218 3/8-16 X 2-7/16" U-BOLT 4 782080
10 7534 NUT, 3/8-16, L/N, NYLOK, NE, G8, YWZC96 8 782118
11 69531-13 MOTOR, AC, 8KW 1 760957
12 46265-08 WASHER, 6MM, F/W, ZC 6 781406
13 46270-08 WASHER, 6MM, L/W, ZC 6 781405
14 46266-08 M6 X 25MM HHCS 6 781391
15 54108-14 SPRING RETAINER PLATE 2 514697B

* SPECIAL ORDER

P5 Parts Manual 2013
7-1



AC HARNESS 48V- P5
P/N 69530-13

B3
n S DIRECTIONAL $WITCH
TODC CONVERTER 1 TODC CONVERTER & PLUG
==y — Bl
e TIe; i &

B B WIEW C ALl CONTACTOR

DICDE
3 AMPS
DASHFROG
F B

DIRECTIOM ST CH

SEEMIBEW F

COMTR. MAINPLUG

,_
|
|
cn—|

CHARGER
INTERLOCK

a5 [

Ot “D' ol | D Gop G

| — 8 I [ | % Gh

B E ﬁ !
il
& HEE=3 =
é | SR
CONTROLLER hiAMN : |_ \r"lEW =]

SEE VIEW G

CONTROLLER B-

MOTOR TEMP
SEE WEW H

POSED

|
e .
‘ |

|

i
w
o
o
o
=
w
iy
(=)
=
[=)
=

STROBE LIGHT

BREAKOUT

SEEWIEW D
i
=}
o
=}

TOOC CONW CONH#I

SEEMIEUSE
TO DC CONW CONN#2

SEEWEWC

DASHPROG PORT
SEEWIEW E

SFLH ﬂ

oo ]
| |

=R | i rowes
110.00 2

SWTCH
115.00

&

(SEE WIEW &)

P5 Parts Manual 2013



AC HARNESS 48V- P5 (Cont.)

CIRCUIT W' IRE WIRE | WIRE | CIRCUIT W' IRE WIRE | WWIRE
HO. DES ERIPTION LENGTH* | COLOR | GAGE HO. DES ERIPTION LENGTH* | COLOR | GAGE
1 CHTROL PIN1 TO FUSE BLOCK 104 21.00 RED 18 37E SPLICEJTO FUSE BLOCK 10A a00 RED 16
F CONTROL PIN 2 (CA TERMIMATION)TO 5P LICE B 14.50 B RN 18 37F SPLICEJTO FUSE BLOCK 10A a00 RED 16
3 CONTROL PIN3 TO MMM CONTACTOR COIL (MNEG) 30.00 BLK 18 39 CHARGER INTERLOCE TO FUSE BLOCK 1 A 55.00 RED 18
4 CONTROL PIN 4 TO MMM CONTACTOR COIL (FOS) 30.00 RED 18 40 FUSE BLOCK 1 ATO POWER SWITCH C OO 120.00 RED 12
7 CONTROL PIN 7 TO REWERSE ALARM (HEG) 33.00 BLE 18 41 POVVER S, SWATCHED TO ALK CONT COIL POS 132.00 RED 18
g CONTROL FIN 8 TO REVERSE ALARM (FOS) 33.00 L 18 42 AU CONTACTOR COIL(MEG) TO SPLICEF 4450 BLE 18
13 CONTROLPINA1Z(CAN HIGHITO DISPLAYPIN 2 113.00 ORG 18 43 FUSE BLOCK SATO STROBEBREACOUT PIN A(POS) 51.00 RED 18
14 CONTROL PIM 14(ENC PHASE A TOMOTOR ENCODER FIM 3 f2.00 WHT 18 EE) DIODE SPLICE CTO DIRECTIOMNAL SW0ITCH PIM bz ('FL™ GO0 GRHN 18
15 CONTROL FIM 16 (ENCODER -WEJTOMOTOR EMCODER FIN 4 f2.00 BLK 18 45 DIODESPLICEDTO OIRECTIONAL SWATCH PIM H C°FH™) 400 LT BLL 18
16 CONTROL FIM 16 (CAM HIGH) TO F ROGR AN PORT PIN & 94.00 ORG 18 46 OIRECTIONAL SWITCH COWWON"B" TO SPLICEE f5.00 BLE 16
18 CONTROL PIN 18 (R'D) TO DIODE SPLICE C 51.00 GRH 18 47 OIRECTIONAL SWITCH "L" TO 1 2% HARNESS REVLIGHT S GO0 GRY 18
19 CONTROL PIN19 (FE1)TO L0 FING a0.00 BLL 18 48 FUSE BLOCK SATO HORH SWITCH 122.00 WHT 18
20 CONTROL PIN 20 (FD HIGH) TO DIODE P LICE O 53.00 LT BLU 18 49 HORM ST CH TO 48HORN (FO%) 52.00 HT 18
22 CONTROL PIN2Z (ACLTR SIGNAL TO LADPIN 2 40.00 GRHN 18 50 48wHORMN(NEG)TO SPLICE E 25.00 BLE 18
24 CONTROL PIN 24 (CAN LOWH TO SPLICEB 14.50 B RN 18 51 FUSE BLOCK 10ATO DC CONWCONH#1 PIN A 100.00 RED 16
i CONTROL FIMZa(ENC PHASEBR)TOMOTOR ENCODER FIN 2 f2.00 BLL 18 52 FUSE BLOCK 10ATO DC CONWCONH#2 PIN A 70000 | RED 16
26 CONTROL PIM 26 (ENCODER +E)TOMOTOR ENCODER PIN 1 f2.00 RED 18 53 OC CONWVCONHW#1 PINB TOSPLICEG 700 BLE 16
Fi CONTROL PIM 27 (CA LOWATO PROGRAMMNG FORT FING 94.00 B RN 18 EE) OC CONWVCONN#Z PINB TO SPLICE G 700 BLE 16
CONTROL PIN 28 (DlSPLAY+\QTU SPLICE| 7.00 RED 55 SPLICEG TOSPLICEE 15.00 BLE 10
CONTROL PIN 30 (REWTO DIRECTIONAL SWATCH "L 7.00 GRY 58 SPLICEB TO SPLICEH 86.50 B RN 18
CONTROL PIN 31 (SEAT SWITCH) TO §PLICEE 2.00 BLE 59 SPLICEHTODISPLAYPIN 4 (CAN L0 12.00 B RN 12
33 CONTROLPIM 33 (MOTOR TBWP +.E)TOMOTOR TEWP FINZ (+E)| G2.00 RED 18 G0 SPLICE HTO DISPLAY PIMT [CAN TERMINAT IOM) 12.00 B RN 18
34 MOTOR TEWP PIN 1 (-»E)TO SPLICE F 42 .50 BLK 18 [ LD PINT (-WE)TO 5PLICE E 28.00 BLE 18
35 STROBE BREAKOUT PIM B (NEG) TO SFLICEF 18.50 BLK 18 13 LAD PING (+WE)TO FUSES A 103.00 RED 18
BEE hAIN CONTACTOR COMON TO ALK CONTACT OR COMMON 13.00 RED 10 67 SPLICEETOSPLICEF 57.50 BLE 10
37 A CONTACTOR SWITCHED TO SPLICEJ 950 RED 10 [E] SPLICEFTO CONTROLLER B- 25.50 BLE 10
ITA SPLICEJTOFUSEBLOCK 54 200 RED 18 9 PROGRAMIIMG FORT PIM 2 (B-1 TO SPLICE E 32.00 BLE 18
378 SPLICEJTOFUSEBLOCK 54 200 RED 18 70 DIEPLAYPINZ -WE)TOSPLICEE 51.00 BLE 18
370 SPLICEJTOFUSEBLOCK 54 a00 RED 18 7 SPLICEITO PROGRAMING PORT PIN 4 17.00 RED 18
370 SPLICEJTO FUSE BLOCK 104 a00 RED 16 72 SPLICE ITODISPLAY PIN 1 36.00 RED 18
1 I %
z o !
e
——=
=
.
=
T
T
===
=
T
==
i ==
===
- == B
z
:.*MI ‘ i
T J
| .
ES
2,
WO TO R TEMP PORT |‘
= lon —

auTTERY
BACK

-

CONTROLLER PROGRAMMING PORT

CNTRLPORT

o |ale|oln]-

DASH PORT

1
2
3
4
5
]

P5 Parts Manual 2013

e ) SR
| CONTROLLER PIN DESCRIPTIONS CONTROLLER PIN DESCRIPTIONS,

PIN # DESCRIFTION FIN# DESCRIPTION
1 KEY Sl TGH INF UT L] FET (+) SOPPLY
2 CANBUS TERMINATION 0 CUTBACK SWITCH
3 |MAINCOMIRACTOR ) SUPPLY |21 NOT USED
4 |MAIN CONTRACTOR (+) SUPPLYQ 22 PEDAL SIGNAL
5 NOT USED E NOT USED
5 NOT USED 4 GATILOWY (DISFLAT
7 REVERSE ALARM () SUFPLY 5 ENCODER FHASE B
5 | REVERSE ALARM (1 SUPFLY & ENCODER (+) SUPPLY
E] NOT USED 7 CAN LOW (FROGRAMMING) |
i OT USED & DISPLAY (+) SUPPLY
1 oT Ul ] ROT USED
Z 07 USE I REVERSE
3 CAN HIGH (DISPLAT) 1 SAFETY OUT
] ENCODER PHASE A 2 NOT USED
5 ENCODER (-] SUPPLY. 3 MOTOR TEMP (+) SUPPLY
6 CAN HIGH (PROG RAMMING 4 ROT USED
7 NOT USED 5 FOT USED
B FORMARD

7-3




AC POWER SYSTEM - P5

CPC P/N DESCRIPTION QTY SEATS P/N

1** 56910-10 LOCK STEERING KEYSWITCH ASSEMBLY 1 467694
* AC CONTROLLER ASSEMBLY 1 467985

66364-14 DIRECTION KNOB BRACKET 1 515352

4 4017 SCREW, 5/16-18X1, HHC, G8 2 708085
5** 74865-02 SINGLE DIODE ASSEMBLY 1 709598
6 53027-14 DECAL, DIRECTIONAL SWITCH 1 712278
3787-B SCREW, 1/4-20X3/4, HHC, G5 1 719636

6702-B WASHER, 5/16 SAE, F/W 2 719810

6703-B WASHER, 1/4 SAE, FIW 1 719811

10 7036-B WASHER, LOCK 1/4 REG 1 719834
11 7041-B WASHER, 5/16, REG-SPRG LOCK 2 719838
12 69522-13 DIRECTIONAL SWITCH 1 760833
13 69523-13 KNOB, DIRECTIONAL SWITCH 1 760888
14 7540 NUT, 5/16-18, CAGE, TRIBLK 2 782044

* SPECIAL OERDER

*NOT SHOWN

P5 Parts Manual 2013

7-4




AC CONTROLLER - P5

P5 Parts Manual 2013



AC CONTROLLER - P5 (Cont.)

P5 Parts Manual 2013



AC CONTROLLER - P5 (Cont.)

ITEM CPC PIN DESCRIPTION QTY SEATS PIN
1 69537-14 CONTROL BOX 1 311894
2 69538-14 PLATE, HEAT SINK 2 515379
3 69536-14 COVER, CONTROL BOX 1 515560
4 70099-88 CABLE, 4 GAX 8.75 1 709004
5 70105-89 CABLE, 4 GAX 61.50 3 709411
6 71466-02 CONTACTOR, SINGLE -48V COIL, SW80 1 709590
7 29284-04 MOLDING, BLACK 24" 719355
8 10011 CABLE TIE, BLACK 4" 1 719502
9 10043 CABLE TIE, BLACK, .18 X 11 - 3/4, STD, 50 LB. 1 719504
10 2010-B SCREW, 1/4-20X1-1/2, SHCS, BLK MAX 4 719545
11 2685-W SCREW, 10-24 X 5/8 HWH TRD ROL 4 719586
12 3787-B SCREW, 1/4-20X3/4, HHCS, G5, BLK150 2 719636
13 6703-B WASHER, 1/4, SAE, F/W, BLK MAX 6 719811
14 6716 WASHER, #10,SAE, F/W, BLK MAX 4 719812
15 7036-B WASHER LOCK 1/4 REGULAR BLK ZINC 2 719834
16 7624 NUT 10-24 GR A NM MACH NYLON LOCK 4 719870
17 7686 NUT, 1/4-20, NYLOCK, GA, YWZC 4 719879
18 71581-84 WIRE MARKER, POSITIVE 3 749180
19 71582-84 WIRE MARKER, NEGATIVE 1 749181
20 71408-96A | AUDIBLE ALARM -12/48 VDC 1 759831
21 72431-08 CONT, SW60, 48V COIL 1 760008
22 70083-13 ASSEMBLY, CONNECTOR CONTROLLER 1 760845
23 69530-13 WIRE HARNESS, 48V, AC DRIVE, P5 1 760896
24 69533-13 GEN4 CONTROLLER - SEVCON 1 760956
25 6055 M5 FLAT WASHER 2 781407
26 4024 M5 X 12MM HHCS 2 781413
27 19147-13 RIVNUT, 1/4-20, ZC 3 781598

P5 Parts Manual 2013

7-7




ITEM

] a|w|~

DESCRIPTION

CIRCUIT| WIRE | WIRE [WIRE

LH TURN +

LH TURN NDICATOR: LIGHT C+) T0 DISFLAY ADAFTER CONH FNA.

HO. [LEWGTH *|cOLOR|GAGE
1 E] GRN | 18

LHTURN NDIEATOR LIGHT (-3 TO SFUICE A&

RH TURN NDEATOR LGHT () 10 DI FLAY ADAFTER COHN FINB.
RH TURN INDICATOR LIGHT () TO SPLICE &

o

Bk | 18

GRY | 16

E IEE

P

SPLICE & T0 DISPLAY EDAP TER CORN PIN

ER W]

INDICATOR -

GRY

RH TURN
SIGNAL
INDICATOR = —r |

A

DISPLAY ADAPTER
B [ CONNECTOR

F

SPLICE A
. 9.00

@IZ:-_ 3.00 2.00 EQ.OO#—«
L= < s f
GC= < N
O

CPC P/N DESCRIPTION QTY SEATS P/N
1 * AC DASH PANEL ASSEMBLY (Includes ltems 4 — 7) 1 467986
2 2641 SCREW, #10X1, PPH 4 729263
3 7531 NUT, #10 SPRING 4 760889
4 51418-14 AC DASH PANEL 1 515268
5 67790-00 LIGHT, SIGNAL INDICATOR 2 709111
6 69534-13 CLEARVIEW DISPLAY 1 760958
7 69524-13 HARNESS, TURN SIGNAL INDICATOR ADAPTER 1 760847

P5 Parts Manual 2013

7-8




P5 Parts Manual 2013

COLUMBIAS

Columbia ParCar Corp.

1115 Commercial Avenue * Reedsburg, WI 53959
Phone: (608) 524-8888 « Fax: (608) 524-8380
(800) 222-4653 « Web: www.parcar.com





